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HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1)"*"mark......... means this part is changed from the previous parts book.
As to the details of the change, refer to the “List for information of change”.
2)"#01" o refer to “Note” explanation at bottom of page.
2.Codes on the "Qty” column
= Each numeral indicates the number of parts required.
+ “0.1” and “2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4 Dotted lines on the Figures indicate assembly parts.
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SEWING MACHINE COMPILATION

%

1. FRAME & MISCELLANEOUS COVER COMPONENTS
BRED - M=tk

=
S
é‘ @76 5




REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 129-50705 FACE PLATE X\ 1
2 229-02506 FACE PLATE XA G 39\ 1
3 129-21003 FACE PLATE GASKET AXA5 JRyFY 1
4 129-50804 FACE PLATE SIDE PLATE RXIATIIAIAE 1
5 $S-6110610-TP SCREW 11/64-40 L=6 ESxY 11,/64-40 L=6 2
6 SS-4120915-SP SCREW 3/16-28 L=9 TRXY 3/16-28 L=9 3
7 TA-1250406-R0 RUBBER PLUG D=12.5 L=4 rXt> D=12. 5 L=4 3
8 B1162-026-0A0 TENSION RELEASE ARM ASM. FA-HY A RLXDFT O= 1
9 $S-4091010-SP SCREW 9/64-40 L=10 FRXY 9,/64-40 L=10 1

10 B1161-026-000 CONNECTING LINK FA-HY ARIJLX UVY 1
ikl SS-5090710-SP SCREW 9/64-40 L= 6.5 FSXXY 9/64-40 L=6. 5 T
12 129-50606 TENSION COVER FUEVHIN— 1
13 $S-4110815-SP SCREW 11/64-40 L=8 IRXY 11,/64-40 L=8 1
14 $S-7090710-SP SCREW 9/64-40 L= 6.8 TeSRY 9,/64-40 L=6. 8 1
15 129-66800 UPPER THREAD GUIDE FAVAVIOA S ANFUFHA 1
16 129-51000 SPROCKET WHEEL COVER 2707y N\THIN— I
17 129-67501 LOWER THREAD TUBE (A) EANRDAY (A) 1
18 $S-6122030-SP SCREW 3/16-28 L=20 ESxyY 3/16-28 L=20 6
19 WP-0370316-SD WASHER 3.7X8X0.3 ESYHR 3. 7X8X0. 3 3
20 #04 129-21409 SPROCKET WHEEL COVER PLATE 2707y k I\ hI\—=T% 1
21 B1219-019-000 TIMING BELT FA=VT NUk T
22 $S-7151210-SP SCREW 15/64-28 L=12 JeSxY 15/64-28 L=12 2
23 $S-4090815-SP SCREW 9/64-40 L=8 FIRXY 9,/64-40 L=8 3
24 B1124-804-000 THREAD GUIDE, SMALL AhEF y3- 6
25 129-21607 RUBBER PLUG INIIWRAN—= T5 T 1
26 129-22704 CHAIN CUTTER BLADE A4 ~FU I
27 $S-3060410-SP SCREW 3/32-56 L=4 Jbxy 3,/32-56 L=4 2
28 107-04203 OIL POT WINDOW FAIiRy YR 1
29 129-52552 LEFT GATE LOOPER COVER ASM. EFUADIL—I=HI= (U=) 1
30 129-52255 RIGHT GATE LOOPER COVER ASM. SFHOL-)I-H)- (U3) 1
31 B1157-019-000 LOOPER THREAD TUBE (C) AN K=AY C I
32 129-50507 THREAD INDICATION LABEL J\Je3aoIyy—)u 1
33 #01 129-55803 THREAD TENSION DISK HOLDER NUA RFaoIHSor 1
34 #01 $S-7090910-SP SCREW 9/64-40 L= 8.5 JIESxRY 9,/64-40 L=8. 5 1
35 #01 B1134-850-000-A THREAD TENSION DISC NUARFI-Y Y5 1
36 #01 B1135-850-000 TENSION SPRING (A) A~ FI=I)Tx A T
37 #01 SD-0380551-SL HINGE SCREW D= 3.80 H=5.5 Jvxy D=3. 8 H=5.5 1
38 #02 B1130-051-000 FRAME THREAD GUIDE, MIDDLE ANTFHA 1
39 #02 $S-3090610-SP SCREW 9/64-40 L=6 Ry 9,/64-40 L=6 1
40 129-65703 THREAD TAKE-UP TENSION LEVER FTUEYA NFIDILIN— 1
41 WP-0450801-SD WASHER 4.5X10X0.8 ESTAX 4. 5XT0X0. 8 T
42 401-18508 TENSION RELEASE LEVER SHAFT ASM. hib2sHE (1) 1
43 129-66909 TENSION RELEASE LEVER SHAFT FADAVA RIILAIY (1)
44 129-67006 TENSION RELEASE LEVER FaAIAYIILALIN— (1)
45 129-67105 NEEDLE THREAD TENSION GUIDE JNJA RNFIOIARTHA (1)
46 SS-6090540-SP SCREW 9/64-40 L= 5.0 ESXY 9/64-40 L=56 )
47 $S-7090710-SP SCREW 9/64-40 L= 6.8 qbeSxY 9,/64-40 L=6. 8 (1)
48 B1805-019-000 FRONT BUSHING COVER VEIH RIAXZI TH 1
49 B1806-019-000 GASKET DI RIAXFI IYFY 1
50 $S-5090610-SP SCREW 9/64-40 L=6 rSAXY 9,/64-40 L=6 4
51 SS-7740740-SP SCREW 3/8-28 L=6.5 NILESXY 3/8-28 L=6. 5 2
52 RO-0681901-00 RUBBER RING ouvy 2
53 129-32158 PUSH BUTTON GUIDE ASM. FIREVIODT (UX) 1
54 129-32000 PUSH BUTTON STUD FIREVIY (1
55 129-32109 PUSH BUTTON GUIDE FIRIIITDT (1)
56 B1622-541-000 SPRING FIRTT IR [&9)
57 RO-0401002-10 O-RING ouvy (1
58 RE-0400000-K0 E-RING 4 EAY XD 4 (1)
59 B1806-019-000 GASKET VI IIAXZI JWFY 1
60 $S-7111120-SP SCREW 11/64-40 L=10.5 JeS%Y 11,/64-40 L=10. 5 3
61 B1156-019-000 RUBBER CUSHION, C R—>r> JL C T
62 229-20607 ARM THREAD GUIDE B P—LANPUFAB 1
63 $S-7110710-SP SCREW 11/64-40 L=7 JeSxRY 11,/64-40 L=7 1
64 129-40102 LOOPER THREAD GUIDE PLATE VEAN FPUFAAH 1
65 $S-7110710-SP SCREW 11/64-40 L=7 QIeS%Y 11,/64-40 L=7 2
66 B1104-191-0AA BELT COVER ASM. NILRANR= (Z3) T
67 B1104-191-A0A BELT COVER NJU ~ ) — (1)
68 B1104-191-A0B TOP COVER N THI— (1)
69 B1104-191-A0C BELT COVER PLATE NILhAN=T% (1)
70 SS-6110480-SP SCREW 11/64-40 L=4.3 ES®Y 11,/64-40 L=4.3 (10)
71 CM-5003000-01 DIRECTION LABEL ROODSND [G8)
72 $S-7151210-SP SCREW 15/64-28 L=12 JeSxY 15/64-28 L=12 4
73 129-43700 BELT GUARD INSTALLING BASE NV ~ITEA 1
74 $5-9284043-CP SCREW 7/16-16 L=40 OovhoRiLs 7/16-16 L=40 2
75 129-51950 BED COVER ASM. NY KR RAY  (U3) 1
76 129-52008 BED COVER GASKET SR RAZTIUFT T
77 $S-5110810-SP SCREW 11/64-40 L=8 NSZA%XY 11/64-40 L=8 11
78 $8-5820540-SP SCREW 1/2-28 L=5.0 rSRARY 1
79 B1140-019-000 GASKET TISEIA RYFY 1
80 129-70406 FELT A IRDTTIUN A 1
81 400-60166 LABEL BREE NI 1
82 CM-3012000-02 SAFETY LABEL_L koD Faoa FEY V=)L (FA) 1
83 #03 CM-3002000-01 ATTENTION SEAL AT HFa19A42—=)L (16) 2
84 TA-1600406-R0 PLUG Xt~ D=16 L=3. 5 1
85 229-01805 GROUND MARK ISV RY—0 1
86 SS-5091020-SP SCREW 9/64-40 L= 9.5 RSXXY 9/64-40 L=9. 5 T
87 #05 402-69978 SPROCKET WHEEL COVER PLATE AT7O7 v hegEH/I\—& 1
NOTE(;F:EE) #01...FOR MS-1261/V045 MS-1261/V045 A

#02...FOR MS-126 1M/V045
#03...FOR USE IN JAPAN,JE
#04...Machine No. ~ 3M8RL0O0200
#05...Machine No. BM8RL0O0201 ~

MS-1261M/V045 A

B4 JEA

~ <~ No. ~ 3M8RLO0200
~<~ No. BM8RLO0201 ~

NG



2. LOOPER THREAD GUIDE COMPONENTS
N LARERER

1




REF.NO NOTE  PART NO DESCRIPTION B & Qty
1 402-19374 THREAD_TENSION_ASM_B AT (1) B 3
2 400-85675 TENSION THREAD GUDE ATFIAHRERN (1)
3 B2310-019-000 TENSION RELEASING PIN A4 hILX EV (1)
4 402-13062 THREAD_TENSION_ASM FIAT () (1)
5 131-37609 THREAD TENSION DISK PRESSER A NFaOIYSHYT (1)
6 129-38304 TENSION SPRING ARFIDYIR (&N}
7 131-37906 SPRING BUSHING NRITvva (1)
8 131-37708 THREAD TENSION KNOB, RED ARFIDIYTE (FH) (1)
9 229-21506 THREAD TENSION DISK A MFIVIYS (2)

10 400-85671 TENSION POST RIATFHE (1)
i NS-6110310-SP NUT 11/64-40 OVAZFTYR 11./64-40 T
12 400-85676 TENSION STUD BUSHING RATFES 1
13 129-66701 LOWER THREAD GUIDE (LEFT) SOA A RPUFA (ESFL) 1
14 $S-7090510-SP SCREW 9/64-40 L= 4.6 RIESRY 9,/64-40 L=4. 6 1
15 401-17113 THREAD GUIDE MOUNTING BRACKET ERARERMR () 1
16 B2402-019-000 THREAD GUIDE BIRREA 3)
17 SS-7060510-SP SCREW 3/32-56 L=4.8 JIbeSx%Y 3,/32-56 L=4.8 (4)
18 129-67600 THREAD GUIDE MOUNTING BRACKET DA S KNP IFAAH (1)
19 B2421-019-000 THREAD EYELET DIOAKN AKNFUFA (1)
20 $S-7090510-SP SCREW 9/64-40 L= 4.6 JIESRY 9,/64-40 L=4. 6 (1)
21 129-67303 THREAD GUIDE FITTING PLATE AN IOFARITITAH (1)
22 $S-2060510-SP SCREW 3/32-56 L=4.5 TSRy 3,/32-56 L=4.5 (2)
23 $S-5060410-SP SCREW 3/32-56 L=3.5 rS52%Y 3,/32-56 L=3. 5 (2)
24 $S-4622340-SP SCREW 3/16-32 L=23 IRy 3,/16-32 L=23 1
25 401-17111 THREAD GUIDE BRACKET ASM. Bk (#8) 1
26 129-67402 THREAD GUIDE BRACKET SUPPORT FTAFATA N7 OFTATTT (&8
27 $S-7090520-SP SCREW 9/64-40 L= 4.5 YIbESRY 9,/64-40 L=4.5 (1)
28 B2402-019-000 THREAD GUIDE BIRAREN (3)
29 129-67303 THREAD GUIDE FITTING PLATE ARENEUSAR (1)
30 $S-2060510-SP SCREW 3/32-56 L=4.5 fmMAalL 3./32-56 L=4. 5 (6)
31 SS-5060410-SP SCREW 3/32-56 L=3.5 FSXRAC 3,/32-56 L=3. 5 [€2)
32 129-67204 THREAD GUIDE BRACKET TAFEAH (1)
33 129-36902 LOOPER THREAD TAKE-UP PIN Hhhl— BV 1
34 129-35516 TENSION TAKE-UP STRIPPER PLATE ANFIaDIVhLAE 1
35 129-66305 LOOPER THREAD GUIDE (C) HiA P4 (C) 1
36 WP-0371016-SD WASHER 3.7X8X1 ESTAX 3. 7X8X1 3
37 $S-7090530-SP SCREW 9/64-40 L= 4.5 RIESRY 9,/64-40 L=4.5 3
38 129-66206 LOOPER THREAD GUIDE (B) BLARTPVFA (B) 1
39 129-66107 LOOPER THREAD GUIDE (A) ALA RPYFA (A 1
40 129-66008 LOOPER THREAD CAM PRESSER A MILFYT 1
41 129-35607 CAM HOLDER BRACKET IIAN ALFTI RIYTHA T
42 $S-7090530-SP SCREW 9/64-40 L= 4.5 JIESRY 9,/64-40 L=4.5 1
43 SS-7090850-SP SCREW 9/64-40 L=8 JIES%Y 9,/64-40 L=8 1
44 129-36217 FELT IARDTTIL A 1
45 $S-5090420-SP SCREW 9/64-40 L=3.5 ~NS2A%Y 9/64-40 L=3. 5 1
46 SS-7110840-SP SCREW 11/64-40 L=7.8 RIVESXY 11,/64-40 L=7. 8 T
47 129-35805 LOOPER THREAD GUIDE VAL A RFPUFA (D) 1
48 SS-7111410-SP SCREW 11/64-40 L=14 JILESRY 11,/64-40 L=14 1
49 129-36506 STRIPPER PLATE BRACKET DAy NUYTTA 1
50 $S-7110710-SP SCREW 11/64-40 L=7 QeSXRY 11,/64-40 L=7 1
51 129-22803 COVER SPRING EAN A= XTUDT 1
52 $S-6110610-TP SCREW 11/64-40 L=6 ES%Y 11/64-40 L=6 2
53 129-67758 LOOPER THREAD TENSION ASM. VA RFIADY  (U3) 1
54 129-39500 TENSION BASE PLATE IHANFIDY NIYTAE (1)
55 129-39609 TENSION POST JEHA N FaowyIy (3)
56 129-39708 TENSION DISC TJEIA N ARTFIDITS (6)
57 129-39807 TENSION SPRING VHAN FavIR (3)
58 129-39906 TENSION NUT VEA N Favy AL (3)
59 NS-6110350-SP NUT 11/64-40 OvAo+Yhs 11/64-40 (3)
60 $S-7110710-SP SCREW 11/64-40 L=7 JIESRY 11,/64-40 L=7 2
61 129-51505 LOOPER THREAD TUBE COVER IFA NRTATAIN— T
62 129-21904 LOOPER THREAD TUBE COVER HINGE A VHAN A=Y A 1
63 129-22001 LOOPER THREAD TUBE COVER HINGE B VHAF HN\—kVI B 1
64 B1534-816-000 HINGE SCREW FUIAFPYT bV IRY 2
65 $S-7110840-SP SCREW 11/64-40 L=7.8 QIeS%Y 11,/64-40 L=7. 8 2
66 SS-7110840-SP SCREW 11/64-40 L=7.8 RIDESXY 11,/64-40 L=7. 8 2
67 400-38331 VIBRATION-PROOF RUBBER XIFAROI VAN 2
68 129-35904 LOOPER THREAD GUIDE VA ML PUFARD 1
69 WP-0371016-SD WASHER 3.7X8X1 ESHH®R 3. 7X8X1 1
70 SS-7090530-SP SCREW 9/64-40 L= 4.5 JIESRY 9,/64-40 L=4.5 1
71 SS-7090710-SP SCREW 9/64-40 L= 6.8 RILESXY 9,/64-40 L=6. 8 1
72 129-36803 LOOPER THREAD TAKE-UP COVER HLAIN— 1
73 B2208-019-000 LOOPER THREAD TAKE-UP COVER SPRING AV IACEINAC S 1
74 $S-6060210-SP SCREW 3/32-56 L= 1.9 ES%Y 3/32-56 L=1.9 1
75 $S-4090815-SP SCREW 9/64-40 L=8 FRRY 9,/64-40 L=8 1
76 PS-0500202-KP SPRING PIN 5X20 ZTJIJVTEY 5. 0X20 T
77 $S-6110610-TP SCREW 11/64-40 L=6 ES®Y 11./64-40 L=6 1
78 129-22100 COVER HOOK DEANNDN=T D 1
79 129-66602 TENSION RELEASING SHAFT A R ATY 1
80 $S-8111160-SP SCREW 11/64-40 L=11.0 rXXRY 11/64-40 L=11 1



3. NEEDLE BAR & MAIN SHAFT COMPONENTS (MACHINE NO.~3M8RL00200)
& - FER8fRk (Y>> No. ~ 3M8RLO0200)




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 B1207-026-0A0 COUNTERWEIGHT ASM. YUTFAFEY U= 1
2 B1209-019-0A0 NEEDLE BAR CRANK PIN ASM. JNUR—=- O350y U= (1)
3 #01 B1236-125-BA0 NEEDLE_ROLLER_BEARING_ASM. Z—-RNIIRFYY @D)
4 B1408-038-000 NEEDLE BAR CRANK ROD, B J\UR—- 2520V R B (1)
5 B1208-019-000 WASHER J\UIR— 500V RK HPHX (H
6 B1207-026-000 COUNTERWEIGHT YUFPAZFEY (1)
7 $5-8660410-SP SCREW 1/4-40 L=4.2 K"XRY 1,/4-40 L=4.2 (2)
8 $S-6151220-SP SCREW 15/64-28 L=11.5 ESxXY 15/64-28 L=11. (2)
9 B1202-512-000 MAIN SHAFT BUSHING, FRONT DoV IIRNFUVY 1

10 B3510-019-000 OIL FELT Hhrvua—- TJI)Lb 1
(K B3541-012-000 OIL WICK HrUd1— A3 T
12 B1412-038-000 SLIDE BLOCK GUIDE a0 FPrurA594 1
13 B1411-019-000 SLIDE BLOCK GUIDE JNUR=FF+ FPrFr430 1
14 $S-7120910-SP SCREW 3/16-28 L=9 Jbesxy 3/16—-28 L=9 2
15 129-43106 OIL WICK PRESSER AY A9 T 1
16 SS-7090530-SP SCREW 9/64-40 L= 4.5 JIESXY 9./64-40 L=4.5 I
17 SS-7740740-SP SCREW 3/8-28 L=6.5 JIbeSxy 3/8-28 L=6.5 1
18 B1222-019-000 PACKING DOYY FISRA ADNRYFY 1
19 129-24502 MAIN SHAFT oIy 1
20 #04 MUY-128N1900 NEEDLE UYX128GAS-NY #19 J\U UYXT128GAS—NY #19 3
21 129-24767 BUSHING REAR ASM. P RXF)L (=) T
22 B1203-512-000 BUSHING, REAR HOYg HyOKRFUIYT (1)
23 129-24718 BUSHING X&) Twvra (1)
24 $S-8150710-TP SCREW 15/64-28 L=7 XY 15/64-28 L=7 (2)
25 #06 MUY-128N2100 NEEDLE UYX128GAS-NY #21 J\U UYXT128GAS—NY #2]1 3
26 #05 MC-3800012-00 NEEDLE UY128GAS NM120 J\JUY—-128 GAS #120 3
27 129-24916 SPROCKET WHEEL A 27047y M\JILT (A) 1
28 $5-8660522-TP SCREW 1/4-40 L=4.5 AXRY 1,/4-40 L=4.5 2
29 129-25004 PULLEY PLATE J—-U JUL—hk 1
30 $S-1090510-SP SCREW 9/64-40 L=5 BS5xY 9/64—-40 L=5 3
31 402-16683 HAND_WHEEL_1261 FoHE_1261 T
32 $S-8152030-SP SCREW 15/64-28 L=20 XY 15/64—-28 L=20 2
33 402-16676 PLATE_SCALE_1261_V045 [FFHEEBER 1 26 1M_ V045 1
34 B1161-227-000 RIVET cXEI—-  (Fv4DO) 2
35 R0O-0982401-00 RUBBER RING ouvy 1
36 400-26875 OIL CUP BODY ASM. FAINAVIT= 1
37 B3504-019-000 OIL CUP BODY CAP RETAINER FTAIWHAYT TH (1)
38 B3502-019-000 OIL CUP BODY CAP FAIWHYT IRA5 (N
39 B3503-019-000 OIL CUP BODY CAP GASKET FAIWHAYVT R4 J\vFy (1)
40 R0O-0691801-00 RUBBER RING ouvy (1)
1 S$5-5660440-SP SCREW 1/4-40 [=4.0 RNSAXXT 1.4-40 L=4 (D
42 400-26874 OIL CUP BODY FTAIHYTZA @D)
43 $S-6092120-SP SCREW 9/64-40 L=21.2 ESXY 9./64-40 L=21. (4)
44 CQ-2520000-00 OIL WICK avy 1
45 B1402-026-B0G NEEDLE BAR BUSHING, UPPER J\UR— DXL 1
46 SS-8150310-SP SCREW 15/64-28 L= 3.4 KXXY 15./64-28 L=3. 4 2
47 CQ-3000000-00 OIL WICK vy 0.1
48 B1901-026-000 THREAD TAKE-UP ForEY 1
49 $S-7090910-TP SCREW 9/64-40 L= 8.5 JIbeSxY 9/64—-40 L=8.5 1
50 B1409-019-0B0 NEEDLE BAR CLAMP ASM. NUR=F+ U= 1
51 B1418-019-000 FELT NUR=FF FI-I17IILK (D
52 $S-7090910-SP SCREW 9/64-40 L= 8.5 JIbeSxY 9/64—-40 L=8.5 (1)
53 B1404-026-B0G NEEDLE BAR BUSHING, LOWER JNUR—= VX5 1
54 B1401-019-000 NEEDLE BAR J\UR— 1
55 #03 129-56256 NEEDLE CLAMP (1/4") ASM. JWURX  (1/4) U= 1
56 SS-8080310-TP SCREW 1/8-44 L=2.8 KXY 1,/8-44 L=2.8 )
57 $5-8080610-SP SCREW 1/8-44 L=5.5 rXXRY 1,/8-44 L=5.5 (1)
58 1#03 129-72808 THROAT PLATE MH (1/4") NUA% MH (1./4) 1
59 $S-2110920-TP SCREW 11/64-40 L=8.5 NILHZRY 11.,/64-40 L 3
60 #03 129-53204 THROAT PLATE XH (1/4") NUA% XH (1./4) 1
61 #02 MC-3800013-00 NEEDLE UY128GAS NM130 J\U UYT28GAS NM130 3
62 #03 129-56256 NEEDLE CLAMP (1/4") ASM. JANURX  (1.4) 0= 1
63 $S-8080310-TP SCREW 1/8-44 L=2.8 AXRY 1,/8-44 L=2. 8 (2)
64 $S-8080610-SP SCREW 1/8-44 L=5.5 XY 1,/8-44 L=5.5 (1)

NOTE(:Z5C)

#01....SELECTIVE PART
#02...FOR JE(MS-1261/V045)

#03...REFER TO THE REPLACEMENT

PARTS LIST TABLE.
#04...FOR MS-1261M/V045

#05....FOR JE(MS-1261M/V045)

#06...FOR MS-1261/V045

BRI
JE(MS-1261/V045) A
Be—EBRZCSR IS,

§
MS-126 1M/V045 A
JE(MS-1261M/V045) A
MS-1261/V045 A



4. NEEDLE BAR & MAIN SHAFT COMPONENTS (MACHINE NO. 3M8RL00201~)

&E - FER8fk (Y>> No. 3M8RLO0201 ~)




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 B1207-026-0A0 COUNTERWEIGHT ASM. YUTFAFEY U= 1
2 B1209-019-0A0 NEEDLE BAR CRANK PIN ASM. JNUR—=- O350y U= (1)
3 #01 B1236-125-BA0 NEEDLE_ROLLER_BEARING_ASM. Z—-RNIIRFYY @D)
4 B1408-038-000 NEEDLE BAR CRANK ROD, B J\UR—- 2520V R B (1)
5 B1208-019-000 WASHER J\UIR— 500V RK HPHX (H
6 B1207-026-000 COUNTERWEIGHT YUFPAZFEY (1)
7 $5-8660410-SP SCREW 1/4-40 L=4.2 K"XRY 1,/4-40 L=4.2 (2)
8 $S-6151220-SP SCREW 15/64-28 L=11.5 ESxXY 15/64-28 L=11. (2)
9 B1202-512-000 MAIN SHAFT BUSHING, FRONT DoV IIRNFUVY 1

10 B3510-019-000 OIL FELT Hhrvua—- TJI)Lb 1
(K B3541-012-000 OIL WICK HrUd1— A3 T
12 B1412-038-000 SLIDE BLOCK GUIDE a0 FPrurA594 1
13 B1411-019-000 SLIDE BLOCK GUIDE JNUR=FF+ FPrFr430 1
14 $S-7120910-SP SCREW 3/16-28 L=9 Jbesxy 3/16—-28 L=9 2
15 129-43106 OIL WICK PRESSER AY A9 T 1
16 SS-7090530-SP SCREW 9/64-40 L= 4.5 JIESXY 9./64-40 L=4.5 I
17 SS-7740740-SP SCREW 3/8-28 L=6.5 JIbeSxy 3/8-28 L=6.5 1
18 B1222-019-000 PACKING DOYY FISRA ADNRYFY 1
19 402-59658 MAIN SHAFT i 1
20 #04 MUY-128N1900 NEEDLE UYX128GAS-NY #19 J\U UYXT128GAS—NY #19 3
21 402-59653 BUSHING REAR ASM. ‘XS T
22 B1203-512-000 BUSHING, REAR HOYg HyORFUIYT (1)
23 402-59654 BUSHING X&) Twvra (1)
24 $S-8150710-TP SCREW 15/64-28 L=7 XY 15/64-28 L=7 (2)
25 #06 MUY-128N2100 NEEDLE UYX128GAS-NY #21 J\U UYXT128GAS—NY #2]1 3
26 #05 MC-3800012-00 NEEDLE UY128GAS NM120 J\JUY—-128 GAS #120 3
27 402-59655 SPROCKET WHEEL A 707w bEE (A) 1
28 $5-8660522-TP SCREW 1/4-40 L=4.5 "XRY 1,/4-40 L=4.5 2
29 402-69979 PULLEY PLATE J—U Jb—h 1
30 $S-1090510-SP SCREW 9/64-40 L=5 BS5xY 9/64—-40 L=5 3
31 402-70185 HAND_WHEEL_1261 FoHE_1261 T
32 $S-8151550-SP SCREW 15/64-28 L=15 XY 15/64—-28 L=15 2
33 402-16676 PLATE_SCALE_1261_V045 FFHEEBER 1 26 1M_ V045 1
34 B1161-227-000 RIVET rAEI— (FrDO) 2
35 R0O-0982401-00 RUBBER RING ouvy 1
36 400-26875 OIL CUP BODY ASM. FAINAVIT= 1
37 B3504-019-000 OIL CUP BODY CAP RETAINER FTAIWHAYT TH (1)
38 B3502-019-000 OIL CUP BODY CAP FTAIWHYT IRA5 (1)
39 B3503-019-000 OIL CUP BODY CAP GASKET FAIWHAYVT R4 J\vEy (1)
40 R0O-0691801-00 RUBBER RING ouvy (1)
41 S$5-5660440-SP SCREW 1/4-40 [=4.0 RNSAXT 1.4-40 L=4 (D
42 400-26874 OIL CUP BODY FAIHYTZA @D)
43 $S-6092120-SP SCREW 9/64-40 L=21.2 ESXY 9./64-40 L=21. (4)
44 CQ-2520000-00 OIL WICK avy 1
45 B1402-026-B0G NEEDLE BAR BUSHING, UPPER J\UR— DDOXH)L 1
46 SS-8150310-SP SCREW 15/64-28 L= 3.4 KXXY 15./64—-28 L=3. 4 2
47 CQ-3000000-00 OIL WICK vy 0.1
48 B1901-026-000 THREAD TAKE-UP ForY 1
49 $S-7090910-TP SCREW 9/64-40 L= 8.5 JIbeSxY 9,/64—-40 L=8.5 1
50 B1409-019-0B0 NEEDLE BAR CLAMP ASM. NUR=-F+ o= 1
51 B1418-019-000 FELT NUR=FF FI-I17IILK D
52 $S-7090910-SP SCREW 9/64-40 L= 8.5 JIbeSxY 9/64-40 L=8.5 (1)
53 B1404-026-B0G NEEDLE BAR BUSHING, LOWER JNUR—= VX5 1
54 B1401-019-000 NEEDLE BAR J\UR— 1
55 #03 129-56256 NEEDLE CLAMP (1/4") ASM. JURX  (1/4) U= 1
56 SS-8080310-TP SCREW 1/8-44 L=2.8 KXY 1,/8-44 L=2.8 )
57 $5-8080610-SP SCREW 1/8-44 L=5.5 XY 1,/8-44 L=5.5 (1)
58 1#03 129-72808 THROAT PLATE MH (1/4") A% MH (1./4) 1
59 $S-2110920-TP SCREW 11/64-40 L=8.5 NILHZRY 11.,/64-40 L 3
60 #03 129-53204 THROAT PLATE XH (1/4") NUA% XH (1./4) 1
61 #02 MC-3800013-00 NEEDLE UY128GAS NM130 J\U UYT28GAS NM130 3
62 #03 129-56256 NEEDLE CLAMP (1/4") ASM. JANURX  (1.4) 0= 1
63 $S-8080310-TP SCREW 1/8-44 L=2.8 rXRY 1,/8-44 L=2. 8 (2)
64 $S-8080610-SP SCREW 1/8-44 L=5.5 XY 1,/8-44 L=5.5 (1)

NOTE(:Z5C)

#01....SELECTIVE PART
#02...FOR JE(MS-1261/V045)

#03...REFER TO THE REPLACEMENT

PARTS LIST TABLE.
#04...FOR MS-1261M/V045

#05....FOR JE(MS-1261M/V045)

#06...FOR MS-1261/V045

BRI
JE(MS-1261/V045) A
Be—EBRZCSR IS,

§
MS-126 1M/V045 A
JE(MS-1261M/V045) A
MS-1261/V045 A



5. PRESSER BAR & LOWER SHAFT COMPONENTS
AR - TRk

oy
%\ 8—% ’ =t

24




REF.NO NOTE PART NO DESCRIPTION B % Qty
1 129-68103 FITTING SHAFT VEARNTFANIYTI 1
2 S$S-7091410-SP SCREW 9/64-40 L=13.5 JILESRY 9,/64—-40 L=13. 1
3 129-68202 LOOPER THREAD EYELET W—I\—A "TPVFA 1
4 SS-6110610-TP SCREW 11/64-40 L=6 ES®%Y 11/64-40 L=6 1
5 $S-8150822-TP SCREW 15/64-28 L=8 AXRY 15/64-28 L=8 2
6 #01 129-60084 PRESSER 1/4"MH ASM.,EXPORT FUIT 1.4 MH () 1y1V3IY I
7 B1127-026-000 LOOPER GATE RETAINING SPRING JW—)\h)\—- FPT 2
8 $S-7090710-SP SCREW 9/64-40 L= 6.8 JIbES®RY 9,/64-40 L=6. 8 1
9 B1502-019-000 PRESSER BAR UPPER BUSHING FTIR— DOXS) 1

10 $S-8150310-SP SCREW 15/64-28 L= 3.4 AXRY 15/64-28 L=3. 4 2
11 229-06457 NEEDLE BAR HOLDER ASM. NURDIF (=) 1
12 229-06408 NEEDLE ROD HOLDER NURDY+ (1)
13 SS-6090670-TP SCREW 9/64-40 L=6 ES®%Y 9/64-40 L=6 (1)
14 B1504-019-0A0 PRESSER BAR GUIDE BRACKET ASM. FUIR-F+ U= 1
15 SS-7111110-TP SCREW 11/64-40 L=10.5 RIbeSx%y 11,/64-40 L=10 (1)
16 129-58609 BUSHING,LOWER FHIROIZXT)L 1
17 129-58559 PRESSER BAR ASM. FUIRD (U3) 1
18 129-58500 PRESSER BAR FHIRD (1)
19 B1506-019-000 PRESSER BAR STEEL BALL FHUIR—- % (1)
20 B2327-019-000 PRESSER BAR SPRING FHIT7S xR 1
21 B2329-019-000 PRESSER BAR SPRING UPPER FHIFT DJ/X I
22 B2330-019-000 PRESSER BAR SPRING RETAINER FHIINR X 1
23 A1161-001-00B RIVET rXEI—- (Fr40O) 1
24 B2326-019-000 PRESSER REGULATING SCREW NUT ZYI FI-twYFYhH B 1
25 B2324-261-000 PRESSER REGULATING SCREW FUIFI-—YxRY 1
26 NS-6120310-SP NUT 3/16-28 OvAZFYE 3/16-28 I
27 B2328-019-000 PRESSER BAR SPRING PIN FHIFS I\REV 1
28 #01 MAM-2990BBBA HOLDER 1/4XH ASM. TILF— 1/4XH (VOI3) 1
29 #01 MAM-2970EEBA FOLDER 1/4MH RIS — 1./4MH 1
30 129-59300 PRESSER FOOT GUIDE (A) FHIT7VHAR (A) 1
31 129-59409 PRESSER FOOT GUIDE (B) FHIFZVAAR (B) 1
32 SM-6061202-TP SCREW M6 L=12 OYAO7FRILE M6 L=12 2
33 SS-7110910-TP SCREW 11/64-40 L= 8.5 JIbeS®RY 11/64-40 L=8. 5 2
34 129-24809 METAL PRESSER AZ)WATT 3
35 #01 129-60068 PRESSER 1/4" (ASM) EXPORT AT 1.4 (=) avawv3ao 1
36 SS-6111610-SP SCREW 11/64-40 L=16 ESXY 11./64-40 L=16 3
37 129-33719 SPROCKET WHEEL B 7047w ~M\JI)IL< (B) 1
38 SS-7110830-SP SCREW 11/64-40 L=7.5 JIbeS®RY 11/64-40 L=7.5 1
39 B1802-019-000 BALL BEARING, FRONT IEFIOIT NFPUvYT 1
40 B1803-019-000 BALL BEARING, INTERMEDIATE VEIIFH RNFUY 1
41 B1808-019-0A0 SLEEVE ASM. DI FAXFIL TV U= 1
42 S$S-8110310-SP SCREW 11/64-40 L=2.8 XY 11/64-40 L=2. 8 (2)
43 129-66552 LOOPER THREAD CAM ASM. VEA NAL  (UF) 1
44 129-66503 LOOPER THREAD CAM VAT (1)
45 S$S-8110310-SP SCREW 11/64-40 L=2.8 AXRY 11,/64—-40 L=2. 8 (2)
46 129-24767 BUSHING REAR ASM. PRXZIL (=) 1
47 B1203-512-000 BUSHING, REAR DY o3yaNFUvS (0
48 129-24718 BUSHING AXF)WTva (1
49 $S-8150710-SP SCREW 15/64-28 L=7 AXRY 15/64-28 L=7 (2)
50 129-65513 LOWER SHAFT VEIY 1
51 RE-1200000-K0 E-RING 12 EAZRXT 12 T
NOTE(;E5C) #01...REFER TO THE REPLACEMENT XBE#@E—E8xECSEBE T,

PARTS LIST TABLE.

_]O_



6. PRESSER FOOT COMPONENTS
A Bk

_'|'|_



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 #01 129-60068 PRESSER 1/4" (ASM) EXPORT 9T 14 (=) 1va1v3aov 1
2 129-60803 PRESSER FOOT (7/32"_1/4") FHYIFPY (732_1./4) (1)
3 129-60001 PRESSER (1/4") T (1./4) (1)
4 129-62007 ADJUSTING PRESSER XH FaotwwAHYIT XH (1)
5 129-62106 PRESSER ADJUSTING PLATE (A) FHUIFaoev4sy  (A) (1)
6 SS-5060410-SP SCREW 3/32-56 L=35 FSXXY 3/32-56 L=3. 5 )
7 129-62403 HINGE SCREW FHIRARY (2)
8 129-62205 PRESSER SPRING AP ITINF (1)
9 $S-6060410-TP SCREW 3/32-56 L= 3.5 ESxY 3,/32-56 L=3.5 (1)

10 $S-6150810-SP SCREW 15/64-28 L=8 ESxY 15/64-28 L=8 @)
1 129-62304 NEEDLE GUARD “—RILA—FR @)
12 #01 129-60084 PRESSER 1/4"MH ASM.,EXPORT FUT 1/4MH (=) 2va2v3 1

13 129-60803 PRESSER FOOT (7/32"_1/4") FHYIFPY (7.32_1./4) (1)
14 129-60001 PRESSER (1/4") 0T (1./4) (1)
15 129-62007 ADJUSTING PRESSER XH FaotwwAHYIT XH (1)
16 SS-5060310-SP SCREW 3/32-56 L=2.8 RNSXXY 3,/32-566 L=2. 8 (2)
17 129-62403 HINGE SCREW FHI RXARY (2)
18 129-62205 PRESSER SPRING FHYIIF (1)
19 $S-6060410-TP SCREW 3/32-56 L= 3.5 ESx®Y 3,/32-56 L=3.5 (1)
20 $S-6150810-SP SCREW 15/64-28 L=8 ESx%Y 15/64—-28 L=8 (1)
21 129-62304 NEEDLE GUARD ——KNIlA—F @)

NOTE(;XER) #01...REFER TO THE REPLACEMENT ISR —E8xECSBTREL),

PARTS LIST TABLE.

_]2_



7. FEED MECHANISM COMPONENTS
&0 Btk

13 -



REF.NO NOTE PART NO DESCRIPTION B & Qty
1 #01 129-68558 LOOPERL (1) ASM. =)= L (1) (=) 1
2 #01 129-68855 LOOPERR (1) ASM. JL=It—= R (1) (v2) 1
3 #01 129-69150 LOOPER C (1) ASM. =)= C (1) (=) 1
4 #01 129-63351 FEED DOG XH(1/4") ASM. FoU)N XH (1./4) (=) 1
5 $S-8660612-TP SCREW 1/4-40 L=6 rXXRY 1/4-40 L=6 2
6 B2106-026-000 SLIDE BLOCK PIN OR=-AY AZIRID 1
7 B2115-191-000 FEED ROCKER CONNECTING LINK AURDAVLITYOT 1
8 B2502-019-000 BUSHING, FRONT W=INTT JIIXZ) 1
9 129-62601 FEED ECCENTRIC CAM DIVIFTUNII VAL 1

10 129-68004 LOOPER SHAFT W—I\—Io 1
1 B2123-026-0A0 FEED ROCKER ASM. IJ-R-297 7= I
12 $S-7111110-TP SCREW 11/64-40 L=10.5 JIbeSxY 11.,/64-40 L=10.5 (1)
13 NS-6150310-SP NUT 15/64-28 OvAIFYE 15/64-28 1
14 B2505-019-0A0 CONNECTION CRANK ASM. vrdhy FYIhFT U= 1
15 $S-7111110-TP SCREW 11/64-40 L=10.5 JIbeSxY 11,/64-40 L=10.5 (1)
16 S$S-6122030-SP SCREW 3/16-28 L=20 ESXY 3/16—-28 L=20 ?
17 #02 B2116-191-00A FEED CONNECTING LINK PIN A LrVOFEY (A) 2
18 #02 B2116-191-00B FEED CONNECTING LINK PIN B LoorvosFEy (B) 2
19 #02 B2116-191-000 FEED CONNECTING LINK PIN LorvyoFey 2
20 B2102-026-0A0-A FEED ROCKER ASM. AU RDAVI= 1
21 SS-7090920-SP SCREW 9/64-40 L= 8.5 JIESXY 9./64-40 L=8. 5 D)
22 $S-7080510-TP SCREW 1/8-44 L=4.5 JIbeSxY 1/8-44 L=4.5 4
23 B2107-019-000 FEED ROCKER SHAFT I-R-AhHr Jo 1
24 $S-8150710-SP SCREW 15/64-28 L=7 rXXRY 15/64-28 L=7 1
25 400-40608 PACKING IO RODAVI T wF 1
26 SS-7110830-SP SCREW 11/64-40 L=7.5 JIESXY 11,/64-40 L=7.5 T
27 B2002-026-000-A LOOPER AVOIDING SHAFT BRACKET vrd JooF 1
28 B2503-019-000 LOOPER ROCKER SHAFT BUSHING, R W=I\Io 93aOXs) 1
29 $S-8120410-SP SCREW 3/16-28 L=3.8 M2y 3/16-28 L=3.8 1
30 R0O-0952001-00 RUBBER RING ouvy 1
31 S$5-8150410-SP SCREW 15/64-28 =4 KXXY 15/64-28 L=4 T
32 B2006-019-0A0 LOOPER AVOIDING ECCENTRIC CAM ASM. B> d# o0 AVIVAL 9= 1
33 $S-8110410-TP SCREW 11/64-40 L=3.5 rXXRY 11/64—-40 L=3. 5 (2)
34 B1635-191-000 SLIDE BLOCK CrdhYI7IRIYY 1
35 B2001-261-0A0 LOOPER AVOIDING SHAFT ASM. ANV IIYY (UF) 1
36 SS-7111110-TP SCREW 11/64-40 L=10.5 NILDESXY 11,/64—-40 L=10. 5 (D
37 $S-7621040-SP SCREW 3/16-32L=9.5 eSSy 3/16-32 L=9. 5 1
38 B1601-026-000 FEED BAR 2AANA HDU TEIIY 1
39 B1610-019-000 SLIDE BLOCK RANAZFO THIEY HUIX 1
40 129-62809 ADJUSTING SHAFT DIVHFOUUIDFIaoevIy 1
1 RO-0611801-00 RUBBER RING oU~7o 1
42 $S-8110422-TP SCREW 11/64-40 L=4 rXXRY 11/64-40 L=4 1
43 B2108-026-000 SLIDE BLOCK STOPPER HhodRIY FPFA% 1
44 $S-8110510-SP SCREW 11/64-40 L=5 rXXRY 11/64-40 L=5 1
45 1#02 B2105-019-000 FEED ROCKER SLIDE BLOCK I-R-Ar ALV 1
46 #02 B2105-019-00A FEED ROCKER SLIDE BLOCK IORDAVAHLIY 1
47 B2101-261-000-A FEED ROCKER DRIVING LEVER IAURDY RIAY 1
48 #01 129-74952 FEED DOG MH(1/4")ASM. F7U)8 MH (1.74) (U=%) 1
49 B2103-261-0A0 FEED ECCENTRIC CAM ASM. OROAIANII VAL U= 1
50 $S-8660612-TP SCREW 1/4-40 L=6 KXXRY 1/4-40 L=6 2
51 SS-7111110-TP SCREW 11/64-40 L=10.5 JILESXY 11.64—-40 L=10.5 T
52 129-31903 BODY CAP FaowwsyA FTAY 1
53 129-63062 FEED ECCENTRIC BASE ASM. FoUUIoFIoEVEIL  (VDUI) 1
54 B1624-191-000 RATCHET PAWL SFIV AT (1)
55 PS-0250081-K0 SPRING PIN 2.5X8 2ATYUTEY (1)
56 B1626-191-000 SCREW SFIVRTINR FXERY @)
57 B1625-191-000 RATCHET PAWL SPRING SFIY AT IR (1)
58 B1623-191-000 RATCHET GEAR SFILY hFv (1)
59 129-63005 FEED ECCENTRIC FoUUavFaoevsyA (1)
60 129-31606 SCREW FoUUaw FaowysdAd MARY (1)
61 129-31507 FEED ECCENTRIC BODY AANAFOT FaotwyIy (D
62 $S-8110410-TP SCREW 11/64-40 L=3.5 AXXRY 11/64—-40 L=3. 5 (2)
63 B1621-261-000-A FEED ECCENTRIC GUIDE AANAT OV (1)
64 129-31705 SCREW IV BXRY (1)
65 B1606-191-000 FEED ECCENTRIC SLIDE BLOCK AANATOY THIITTV 2
66 B1602-019-000 FEED LIFTING FORKED CONNECTION I3-5F FoOU TJIIY 1

NOTE(E5E)

#01...REFER TO THE REPLACEMENT
PARTS LIST TABLE.
#02....SELECTIVE PARTS

_]4_
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8. LOOPER & FEED DOG COMPONENTS
=)0 XD Bk
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 #01 129-68558 LOOPER L (1) ASM. == L (1) (=) 1
2 129-68509 LOOPERLL (1) JL—I8— L (1) (1)
3 129-42009 LOOPER HOLDER,2 == 2IDF (2) (1)
4 SS-7080520-SP SCREW 1/8-44 L=4.9 JILbES®RY 1,/8-44 L=4.9 (1)
5 $S-7090910-TP SCREW 9/64-40 L= 8.5 JIbeSxRY 9,/64-40 L=8.5 (1)
6 #01 129-68855 LOOPER R (1) ASM. JL=/X—= R (1) (=) 1
7 129-68806 LOOPERR (1) JL—I8— R (1) (1)
8 129-69309 LOOPER HOLDER (3) W—I\=2IDF  (3) (1)
9 SS-7080520-SP SCREW 1/8-44 L=4.9 JIbeS®RY 1,/8-44 L=4.9 @)

10 $S-7090910-TP SCREW 9/64-40 L= 8.5 JIbeSxY 9,/64-40 L=8.5 (1)
11 #01 129-69150 LOOPER C (1) ASM. JL—=/X—=C (1) (=) 1

12 129-69101 LOOPER C (1) JL—)t— C (1) (1)
13 129-41100 LOOPER HOLDER,1 == 2IDIF (1) (1)
14 SS-7080520-SP SCREW 1/8-44 L=4.9 JIbeS®RY 1,/8—-44 L=4.9 @)
15 $S-7090910-TP SCREW 9/64-40 L= 8.5 JIbeSxRY 9,/64-40 L=8.5 (1)
16 #01 129-63351 FEED DOG XH(1/4™) ASM. FOUJIN XH (1./4) 73) 1

17 129-63302 FEED DOG XH(1/4") FoUJC XH (1./4) (1)
18 129-64102 FEED DOG ADJUSTING PLATE (A) FOURFaoryAy  (A) (1)
19 129-64201 ADJUSTING FEED DOG XH FaowvAoU)X XH (1
20 129-64300 ADJUSTING FEED DOG SETSCREW FaotwVATUINRARY (2)
21 129-64409 NEEDLE HOLDER ADJUSTING BASE NUDTFaotVsyA (@)
22 129-64805 NEEDLE HOLDER (A) NIUDTDI54  (A) (1)
23 129-64508 NEEDLE HOLDER (LEFT) NUDT (BEFU) (1)
24 #02  400-80579 NEEDLE POSITIONER (L) NIDT (BE5U) (1)
25 129-64607 NEEDLE HOLDER (INSIDE) NIDT (FH) (1)
26 129-64706 NEEDLE HOLDER (RIGHT) NS (29 [@D)
27 #02  400-80580 NEEDLE POSITIONER (R) NUDT (ZH) (1)
28 WP-0450000-SD WASHER 4.5X8X0.5 ESHHR 4. 5X8X0. 5 (1
29 $S-7090510-SP SCREW 9/64-40 L= 4.6 JIbeESxRY 9,/64-40 L=4. (1)
30 S$S-7091110-TP SCREW 9/64-40 L=10.5 JIbeS®RY 9,/64-40 L=10. 5 (1)
31 SS-7091110-TP SCREW 9/64-40 L=10.5 NJILES®RY 9,/64—-40 L=10.5 [@D)
32 #01 129-74952 FEED DOG MH(1/4")ASM. Z20U)C MH (1./4) (U3) 1

33 129-74903 FEED DOG MH(1/4") FoUJC MH (1./4) (1)
34 129-64102 FEED DOG ADJUSTING PLATE (A) FOUNRFaoteya4s  (A) (1)
35 129-75504 ADJUSTING FEED DOG MH FaoevAoU)N MH (1)
36 129-64300 ADJUSTING FEED DOG SETSCREW FIaDEVAIUINRXRY )
37 129-64409 NEEDLE HOLDER ADJUSTING BASE NUDTFaotwvsyA (1)
38 129-64805 NEEDLE HOLDER (A) INUDTTI5A (A) (1)
39 129-64508 NEEDLE HOLDER (LEFT) NIDT (BE5U) (1)
40 #02  400-80579 NEEDLE POSITIONER (L) NUDT (BE5U) (1)
41 129-64607 NEEDLE HOLDER (INSIDE) NS (FA) (@)
42 129-64706 NEEDLE HOLDER (RIGHT) NUDT (ZH) (1)
43 #02  400-80580 NEEDLE POSITIONER (R) INUDT (EF) (1)
44 WP-0450000-SD WASHER 4.5X8X0.5 ESYHRX 4. 5X8X0. 5 (1)
45 $S-7090510-SP SCREW 9/64-40 L= 4.6 VILESRY 9,/64—-40 L=4. (1)
46 SS-7091110-TP SCREW 9/64-40 L=10.5 JILES®RY 9,/64—-40 L=10.5 [@D)
47 SS-7091110-TP SCREW 9/64-40 L=10.5 JIbeSx%Y 9,/64-40 L=10.5 (1)

NOTE(Z5C)

#01...REFER TO THE REPLACEMENT

PARTS LIST TABLE.
#02...EXCLUSIVE OF 3/8 SIZE
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9. KNEE LIFTER COMPONENTS
B EIFRfR
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 B2322-019-000 PRESSER BAR LIFTING BRACKET LIFTER AT 7471 1
2 SD-0790431-SP HINGE SCREW D= 7.94 H=4.3 Yoy D=7. 94 H=4. 3 1
3 B3701-019-000 HINGE SCREW eSS YRy 1
4 B2319-191-00A PRESSER BAR LIFTING LEVER 75T 1
5 B2315-019-000 TENSION RELEASING CONNECTING LINK « RLJUX  LJ\— 1
6 SD-0450211-SP HINGE SCREW D= 4.50 H= 2.1 XTI D=4. 5 H=2. 1 2
7 B2317-019-000 TENSION RELEASING SHAFT CRANK A b2LX ODF 1
8 S$S-7110710-SP SCREW 11/64-40 L=7 JbeSxyY 11,/64-40 L=7 1
9 B2321-019-000 PRESSER BAR LIFTING LEVER SPRING tH 747573 Jix 1

10 B8101-191-0A0 KNEE LIFTER ASM. ey —-F NS SYAS U= 1

(K| B8102-191-000 KNEE LIFTER LEVER EF75UIN— [@D)
12 $5-9151210-TP SCREW 15/64-28 L=11.8 OvhoRILs 15,/64-28 (1)
13 B8101-191-000 KNEE DRIVING SHAFT MOUNTING BV -F KNUYHTSA (1)
14 B8511-180-000 SPRING 7S )R (1)
15 129-44906 SPRING HOOK TP TINRATOT (1)
16 SS-9182010-TE BOLT 9/32-20 L=20 OvAZRILE 9/732-20 L=20 )
17 129-44906 SPRING HOOK ST TINRAT DT (1)
18 B3421-012-000 KNEE PRESS ROD 7> 3390 (1)
19 229-32453 BRACKET ASM. ESPFESTIONIVTDT (UF) (1)
20 SK-3452500-SC WOOD SCREW D=4.5 L=25 JILEI®RY D=4. 5 L=25 4

21 229-34251 KNEE PAD PLATE ASM. ET7TA45 (U=) 1

22 229-34202 KNEE PAD PLATE s e Y (1)
23 229-34301 KNEE PAD PLATE SUPPORT P4 55T (1)
24 229-34400 KNEE PAD PLATE RUBBER ES7PTA5 0 (D
25 229-34509 KNEE PAD PLATE COVER ES7TA 55— (1)
26 229-34608 KNEE PAD UPRIGHT SHAFT EF7TFEITID [@D)
27 SM-9061203-SE SCREW M6 L=12 OvAImIbs M6 L=12 (1)

_'|8_



10. THREAD STAND COMPONENTS
RIFER R
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REF.NO NOTE PART NO DESCRIPTION m Qty

1 401-11348 THREAD STAND ASM. RILFE (fH) 1

_20_



V045 COMPILATION

V 0454

i
11. FRAME & COVER COMPONENTS

TU—L - DNk
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REF.NO NOTE PART NO DESCRIPTION m B Qty
1 MAV-04501000 MAIN BASE AAIN—=R 1
2 MAV-04502000 CLUTCH BASE ISV TFNR—=X 1
3 SM-6062002-TP SCREW M6 L=20 OYvAo7FmIby M6 L=20 2
4 WP-0641600-SC WASHEW 6.4X12.5X1.6 ESYHXR 2
5 SM-9061850-SC SCREW M6 L=18 OYAIm)ILS MB L=18 4
6 WP-0641600-SC WASHEW 6.4X12.5X1.6 ESTAXR 4
7 MAV-04503000 ROLLER COVER O—>—H/(— 1
8 SM-5030355-SE SCREW A R 2
9 MAV-04504000 INTERMEDIATE PULLEY COVER Fa—hHrT—U—h1/\— 1

10 SM-5040655-SN SCREW KAV RRY 3
11 PS-0300242-K0 SPRING PIN 3.0X24 AITUDTEY 3. 0X24 1
12 PS-0300102-K0 SPRING PIN 3.0X10 RTUvIEY 3. OX10 1
13 SM-6031202-TP SCREW M3X0.5 L=12 OYAHZ7FmIL b 1
14 NM-6030003-SC NUT M3 OvAaoIFrYyh M3 1
15 401-38862 CLUTCH COVER A ISvTFHIN— A 1
16 401-38863 CLUTCH COVER B JZvFAHIN— B 1
17 SM-5040655-SN SCREW AV RRY 5
18 MAV-04507000 MODEL PLATE EFILXAINY 1
19 #01 CM-3002000-01 ATTENTION SEAL BEREERY—IL (16) 2
NOTE(#5C) #01...FOR USE IN JAPAN, JE B&, JEH
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12. DRIVE COMPONENTS (MACHINE NO.~3M8RL00200)

~ 3M8RLO0200)

BRItk (W2 No.
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REF.NO NOTE PART NO DESCRIPTION T Qty
1 MAV-04515000 ROCKING SHAFT AYRIIY P T 1
2 SB-2120001-00 BEARING JOHUYI9T 1
3 CS-1201010-SH THRUST COLLAR ASM. D=12 W=10 ASAKDYS D=12 W=10 &= 1
4 SB-1120005-00 BEARING JOAUYoDs 2
5 RC-1200001-KP C-SHAPED SNAP RING CHH EXD 1
6 MAV-045160A0 ROCKING CRANK ASM. AORDISVIT= 1
7 MAV-045160B0 ROCKING CRANK ASM., B AYRDISVT (V=) B (1)
8 MAV-04516000 ROCKING CRANK AU RISV (1
9 MAV-04517000 ECCENTRIC SHAFT NIIIIY (1)

10 SB-1350003-00 BEARING JOAUYoDy (1)
(K| SM-8060602-TP SCREW M6X6 RXXT M6 L=6 )
12 MAV-045180A0 ROCKING CRANK HOUSING ASM. IAURDISVOINDIVT U= (1)
13 MAV-04518000 ROCKING CRANK HOUSING AURTISVINDIT (1)
14 SB-1080006-00 BEARING JOAUY oDy (2)
15 NM-6080003-SC NUT M8 OvAhsrvYyhk M8 3v1 (2)
16 SM-8082502-TP SCREW = (@)
17 WP-1221016-SP WASHER ESHPAH* 1
18 MAV-04522000 ADJUSTING PIN FPIvAREY 1
19 MAV-04519000 ROCKING ROD AYRYOv R 1
20 SM-6061602-TP SCREW M6 L=16 OvAZ7FHRIL & 1
21 SD-0801606-SH STEP-SCREW EEY I
22 NM-6060003-SC NUT M6 OvAZFYhs~ M6 1
23 MAV-04520000 ADJUSTING ROD I A NOw R 1
24 SM-6061602-TP SCREW M6 L=16 OvAZ7FHRIL & 1
25 MAV-045210A0 JOINT ROD ASM. JAq OV R (UF) 1
26 MAV-04521000 JOINT ROD JaA Oy R M
27 SB-1060002-00 BEARING 6X17 RPUVYT 6X17 (2)
28 400-76305 ADJUSTING_SHAFT FaobwyIy 1
29 WP-0641600-SC WASHEW 6.4X12.5X1.6 ESHPH* 1
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13. DRIVE COMPONENTS (MACHINE NO. 3M8RL00201~)
EREpafk (Y>> No. 3M8RLO0201 ~)
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 MAV-04515000 ROCKING SHAFT IAYURYIYP T~ 1
2 SB-2120001-00 BEARING JO0H8UYIO4 1
3 CS-1201010-SH THRUST COLLAR ASM. D=12 W=10 ASAKD D=12 W=10 o= 1
4 SB-1120005-00 BEARING J08UY 0945 2
5 RC-1200001-KP C-SHAPED SNAP RING CHH ~XD 1
6 402-69980 ROCKING CRANK ASM. EEoOSUOM T
7 SM-8082502-TP SCREW EXRY (1)
8 MAV-04516000 ROCKING CRANK IO RDISVY (1)
9 402-69982 ECCENTRIC SHAFT R (1)

10 SB-1350003-00 BEARING JO0H8UYIO4 (1)
11 SM-8060602-TP SCREW M6X6 RXXI M6 L=6 (2)
12 MAV-045180A0 ROCKING CRANK HOUSING ASM. AVRDGSVONDIVT = (1)
13 MAV-04518000 ROCKING CRANK HOUSING AURDISVIINGIT (1)
14 SB-1080006-00 BEARING J08UY 0948 (2)
15 NM-6080003-SC  NUT M8 Ovhsrvk M8 3v1 (2)
16 WP-0641600-SC  WASHEW 6.4X12.5X1.6 ESTAX 1
17 WP-1221016-SP WASHER ESYH* 1
18 MAV-04522000 ADJUSTING PIN FIvAREY 1
19 MAV-04519000 ROCKING ROD IYRYOv R 1
20 SM-6061602-TP SCREW M6 L=16 OvAZ7HMRIL 1
21 SD-0801606-SH STEP-SCREW TR I
22 NM-6060003-SC  NUT M6 OYvAhAI+rFYh~ M6 1
23 MAV-04520000 ADJUSTING ROD IOy R 1
24 SM-6061602-TP SCREW M6 L=16 OvAIT7FRIL 1
25 MAV-045210A0 JOINT ROD ASM. IIA/ OV R (U3) 1
26 MAV-04521000 JOINT ROD DEESZNEDAN (D)
27 SB-1060002-00 BEARING 6X17 RFPUVYT 6X17 (2)
28 400-76305 ADJUSTING_SHAFT FaotwvIy 1
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14. CLUTCH COMPONENTS
22w FER

10
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REF.NO NOTE PART NO DESCRIPTION m % Qty
1 402-16389 CLUTCH CASE ASM. IowFI—2 (1) 1
2 401-38860 CLUTCH CASE ISvFT—2 (D
3 RC-1851217-KP C-RING CHH kXD (3)
4 MAV-04524000 ROLLER CLUTCH VI )HYO—-S—0SvF (1)
5 MAV-04534000 CLUTCH OIL SHIEL TSVFAAIT—IU (2)
6 402-13714 CLUTCH_ROCKING_SHAFT 75w FIEEEH [@D)
7 SB-3100003-00 BALL BEARING JO8UIT9490 (2)
8 SB-3100007-00 BALL BEARING JO08UYIO4 (1)
9 MAV-04533000 CLUTCH TIMING BELT ISVFHIALZINIL S 1

10 SD-0600596-SH STEP-SCREW FURY 1
11 NM-6040003-SC  NUT M4 OvVAZFYR M4 I
12 MAV-04527000 CLUTCH SHAFT ITYVFIUP T~ 1
13 SM-8050602-TP SCREW M5 L=6 AXx¥ MBEXO. 8 L=6 2
14 400-11122 BRAKE PLATE J—+4% 2
15 MAV-04529000 BRAKE WASHER Jb—+DJwvIv 2
16 MAV-04530000 BRAKE SPRING T—F/X 1
17 MAV-04531000 CLUTCH BRAKE COLLER ISvFIU—FH5— 1
18 SM-8040602-TP SCREW M4X0.7 L=6 RXRY 2
19 MAV-04532000 CLUTCH PULLEY IovFIT—U— 1
20 SM-8040302-TP SETSCREW EXRY 2
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15. ROLLER DRIVE COMPONENTS
O—>—8R8IRaf%
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 MAV-045350A0 ROLLER BASE ASM. O-5-—-~X—-2 = 1
2 MAV-04535000 ROLLER BASE D—E—/\“ 2 (1)
3 SB-3070005-00 BEARING JOAUYoDy (1)
4 SB-3070004-00 BEARING JOHUYI90 (1)
5 MAV-04546000 ROLLER SHAFT OIL SHIEL O—>—Yv I hAAILY—)IU (2)
6 MAV-045360A0 ECCENTRIC COLLER ASM. O-5—R=-N\VIVAS- U= 1
7 MAV-04536000 ROLLER BASE ECCENTRIC COLLER O—S5—R—ZA VI HS5— (1)
8 SB-3070004-00 BEARING JOHUYI9 (1)
9 SM-8040402-TP SCREW M4X0.7 L=4 RXRY M4X0. 7 L=4 1

10 MAV-045470A0 ROLLER SHAFT PLATE ASM. O->-vyo7U—-h~ U= 1
(K| MAV-04547000 ROLLER SHAFT PLATE O—>—3I970—hk M
12 SB-1070001-00 BEARING JOHUYI9 (1)
13 SM-6040802-TP SCREW M4X0.7 L=8 OYAZ7FRIL & 2
14 MAV-04537000 PULLEY SHAFT T—U—I 9Tk 1
15 SM-8050502-TP SCREW M5 L=5 ~ARY 1
16 RC-0650811-KP RETAINING RING CHZ XD 1
17 MAV-045380B0 INTERMEDIATE PULLEY ASM. FAOAVT-U—- VDIIZ 1
18 MAV-045380A0 INTERMEDIATE PULLEY ASM. FAOAVT-U— (=) (1)
19 SB-3070004-00 BEARING JOHUYI9 (2)
20 MAV-04541000 ROLLER TIMING BELT O—S5—914=AIN)L 1
21 401-38861 SUPPORT PLATE PR—KIU—hK 1
22 SM-6040802-TP SCREW M4X0.7 L=8 OvAI7FRIL & 2
23 MAV-04543000 ROLLER SHAFT O—>—IYv7J b 1
24 MAV-04544000 ROLLER PULLEY Oo—>—7J—U— 1
25 SM-8040602-TP SCREW M4X0.7 L=6 XY 2
26 #o1 MAV-04545000 STEEL ROLLER AF—)LO—>— (OTEA%) 1
27 #01 MAV-045500A0 URETHANE ROLLER ASM. YLy vO-5— (U3) 1
28 #02  400-62288 URETHANE ROLLER (80) ASM. YLy vO0-2— (80) U= 1
29 #02  400-65076 URETHANE ROLLER (70) ASM. JL&rvO0—->— (70) 7= 1
30 NM-6060003-SC NUT M6 OvAZFrYE~ M6 1
31 #02 MAV-0454500D STEEL ROLLER AF=)LO0—= (Fvo7ITPEHY) 1
32 SM-8040402-TP SCREW M4X0.7 L=4 rXXI M4X0. 7 L=4 2
33 SM-6062002-TP SCREW M6 L=20 OvAI7FRILyE M6 L=20 1

NOTE(’E5C)

#01...SELECTIVE PART
#02...FOR OPTIONAL PART

_80_

ERE @
F 7V 3VEG@



16. PRESSER COMPONENTS
iR dES[E

N
N ™

|
At

<
™

DR

/
MDY
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REF.NO NOTE PART NO DESCRIPTION m % Qty
1 MAV-04555000 PRESSER LIFTING LEVER FYI7T LI~ 1
2 MAV-04556000 PRESSER LIFTING LEVER COLLER FYIFPTUIN=HT— 1
3 MAV-04557000 PRESSER LIFTING SHAFT FYIFPTIo 1
4 SM-8060602-TP SCREW M6X6 hXRY MB L=6 2
5 MAV-04558000 PRESSER LIFTING CAM PLATE AUIFPTHLAY 1
6 SM-6040802-TP SCREW M4X0.7 L=8 OYAZ7FRILE 1
7 D2587-L8W-B00 ROLLER JKk=-AL4L 10O 1
8 SD-0550451-SP HINGE SCREW FIRY 1
9 SM-6041002-TP SCREW M4 L=10 OYAHI7FmILE M4X0. 7 2

10 MAV-04559000 PRESSER LIFTING PLATE ZYIPTTU—h 1
11 SD-0640325-SP HINGE SCREW FURY 1
12 SD-0600361-SP HINGE SCREW D=6 H=3.6 Foxy D=6 H=3. 6 1
13 MAV-04560000 PRESSER LIFTING JOINT PLATE FUVIT7TI3A b TIU—k 1
14 SD-0640321-TP HINGE SCREW D=6.35 H=3.2 JoxY D=6. 35 H=3. 2 1
15 SD-0640751-SP HINGE SCREW D=6.35 H=7.5 Joxy D=6. 356 H=7. 5 1
16 B2056-781-000 BLOCKING ARM SPRING VIDTINER 1
17 WP-0651056-SH WASHER 6.5X11X1 ESYAxR 6. BX11X1 1
18 MAV-04561000 PRESSER LIFTING ROD FUI7rOv R 1
19 MAV-04616000 PRESSER LIFTING LINK FUYIFTUVY 1
20 SD-0600402-TP HINGE SCREWD=6 H=4 JoxY D=6 H=4 2
21 NS-6620310-SP NUT 3/16-32 OYAZFYR 3/16-32 2
22 WP-0480856-SP WASHER 4.8X8.4X0.8 ESYAHR 4. 8X8. 4X0. 8 1
23 MAV-04562000 KNEE LIFTER LEVER COLLER eSS FIHhS— 1
24 SD-0600271-SP HINGE SCREWD=6 H=2.7 FoxY D=6 H=2. 7 1
25 NS-6110420-SP NUT 11/64-40 OYAhorYyhs 11,/64-40 1
26 MAV-04564000 PRESSER LIFTING BASE FTHI7H5R—=X 1
27 SM-6061002-TP SCREW M6 L=10 OvAo7FRIbs M8 L=10 2
28 MAV-04565000 SPRING PLATE COVER IR TU— b= 2
29 262-26407 TENSION SPRING HOOK [Exetz:lby 2
30 MAV-04566000 SPRING PLATE JxTU—b 1
31 MAV-04567000 PRESSER ADJUSTING SCREW ATIFIoBIYRY 1
32 NM-6080001-SC NUT M8X1.25 OvAhs7rYyhs M8 1¥1 1
33 MAV-04568000 PRESSER ADJUSTING KNOB AUIFI3VEYYNI 1
34 MAV-04569000 PRESSER SPRING FYTIxR 2
35 MAV-04563000 PRESSER LIFTING LEVER SPRING FYI7 T LI (=% 1
36 135-15606 SPRING A4 hFU RYINDL ERIVIR 1
37 SM-6031402-TP SCREW OvAo7FRIL 1
38 NM-6030003-SC NUT M3 OYAhIZrYhs M3 1
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17. TABLE OF EXCHANGING GAUGE PARTS (1)
Xy —=I—8% (1)

MS-1261/V045
MS-1261/V045

(For
(BREYWAH)

Extra

heavy-weight)

Description

Gauge set
(with finger guard)

Throat plate

Needle

clamp
asm.

Presser foot asm
(with finger guard)

n Ity b
BOA (A~ ¥ #om
Needle gauge size
E
Code
-y
w5
inch mm Ref. No Part No. Ref. No Part No. Ref. No Part No. Ref. No Part No.
E 7/32 5.6 1 12953360 6 12953303 11 12956355 16 12960167
F 1/4 6.4 2 12953261 7 12953204 12 12956256 17 12960068
G 9/32 7.2 3 12953469 8 12953402 13 12956454 18 12960266
H 5/16 8.0 4 12953568 9 12953501 14 12956553 19 12960365
K 3/8 9.5 5 12953667 10 12953600 15 12956652 20 12960464
Description Feed dog Looper asm. Looper asm. Looper asm
asm. (L) (R) (C)
& A& EYE (@) =8 (L) (@) N=/{(R) (i) L=8(C) ()
Needle gauge size
I
Code
Ty
i
X Mark mark
inch mm Ref.No| Part No. Ref.No| Part No.|No.|Ref.No|Part No.|No.[Ref.No| Part No. |No.
E 7/32 5.6 21 12963450 26 12968558 | 1 28 12968855 | 1 30 12969150 |1
F 1/4 | 6.4 | 22 12963351 4 1 4 1 4 1
6 9/32 | 7.2 | 23 12963559 4 1 4 1 4 1
H 5/16 8.0 24 12963658 217 12968657 | 2 29 12968954 | 2 % 1
K 3/8 | 9.5 | 25 12963757 4 2 4 2 3 1
MS-1261/V045 (For Heavy-weight) —O0ption
0 < N
MS-1261/V045 (EWA) — 42" vy3v
Description Gauge set Throat plate Feed dog
asm.
w4 F-Jtvh oK B ()
Needle gauge size
I -
Code
r-y
L5
inch mm Ref.No| Part No. Ref.No| Part No. Ref.No| Part No.
E 7/32 5.6 31 12972253 36 12972204 41 12974259
F 1/4 6.4 32 12972154 37 12972105 42 12974150
G 9/32 7.2 33 12972352 38 12972303 43 12974358
H 5/16 8.0 34 12972451 39 12972402 44 12974457
K 3/8 9.5 35 12972550 40 12972501 45 12974556
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REF.NO NOTE PART NO DESCRIPTION m B Qty

1 129-53360 GAUGE SET 7/32 (FINGER GUARD) F—-ItVYh7/321EH-RY+ 1

2 129-53261 GAUGE SET 1/4 (FINGER GUARD) F-ItY Nl /40EH- RVt 1

3 129-53469 GAUGE SET 9/32 (FINGER GUARD) J-ItY k9 /321EH-RYFE 1

4 129-53568 GAUGE SET 5/16 (FINGER GUARD) F—ItY 5/ 161EH—- RY+ 1

5 129-53667 GAUGE SET 3/8 (FINGER GUARD) F—-IYh3,/81EH- KVt 1

6 129-53303 THROAT PLATE XH 7/32" INUA%5 XH (7./32) 1

7 129-53204 THROAT PLATE XH (1/4") JNUA% XH (1./4) 1

8 129-53402 THROAT PLATE XH 9/32" J\UAZXH (9,/32) 1

9 129-53501 THROAT PLATE XH 5/16" J\UA4% XH (5/186) 1
10 129-53600 THROAT PLATE XH 3/8" JAUA% XH (3./8) 1
1 129-56355 NEEDLE CLAMP 7/32" ASM. JNORX  (7.732) 7= I
12 129-56256 NEEDLE CLAMP (1/4") ASM. JWURX  (1/4) U= 1
13 129-56454 NEEDLE CLAMP 9/32" ASM. JNURX (9,/32) U= 1
14 129-56553 NEEDLE CLAMP 5/16" ASM. JNURX (B/186) U= 1
15 129-56652 NEEDLE CLAMP 3/8" ASM. J\URX  (3/8) U= 1
16 129-60167 PRESSER FOOT 7/32" ASM. 9T 732 (7)) 13av3Io I
17 129-60068 PRESSER 1/4" (ASM) EXPORT oI 14 (W) 1yawv3ay 1
18 129-60266 PRESSER FOOT 9/32" ASM. I 932 (=) 21vav3Y 1
19 129-60365 PRESSER FOOT 5/16" ASM. YT 516 (=) 2yawv3ay 1
20 129-60464 PRESSER FOOT 3/8" ASM. 29I 3,8 (=) 1v1v3ay 1
21 129-63450 FEED DOG XH ASM. 7/32" FOUIN XH (7./32) 73) I
22 129-63351 FEED DOG XH(1/4") ASM. Z2UJC XH (1./4) =) 1
23 129-63559 FEED DOG XH ASM. 9/32" F2UJ)0 XH (9/32) (U3) 1
24 129-63658 FEED DOG XH ASM. 5/16" U)X XH (5/186) (U32) 1
25 129-63757 FEED DOG XH ASM. 3/8" F2oUJ0 XH (3./8) (=) 1
26 129-68558 LOOPERL (1) ASM. JL=/X—="L (1) (=) 1
27 129-68657 LOOPER L (2) ASM. JL=){— L (2) (v=) 1
28 129-68855 LOOPER R (1) ASM. =)= R (1) (U=) 1
29 129-68954 LOOPER R (2) ASM. JL=I{— R (2) (U=) 1
30 129-69150 LOOPER C (1) ASM. =)= C (1) (U=) 1
31 129-72253 GAUGE SET 7/32 F—=IBVYK7./32 I
32 129-72154 GAUGE SET 1/4 F-IYh1 4 1
33 129-72352 GAUGE SET 9/32 r-Itwv k932 1
34 129-72451 GAUGE SET 5/16 Jy—-JtYh5/16 1
35 129-72550 GAUGE SET 3/8 J—-ItYh3,/8 1
36 129-72204 THROAT PLATE H 7/32" JNUA4% H (7.,/32) I
37 129-72105 THROAT PLATE H 1/4" ASM. J\UA4% H (1./4) 1
38 129-72303 THROAT PLATE H 9/32" J\UA% H (9,/32) 1
39 129-72402 THROAT PLATE H 5/16" J\UA% H (5/16) 1
40 129-72501 THROAT PLATE H 3/8" JNUA% H (3./8) 1
41 129-74259 FEED DOG H 77/32" ASM. FZ2U)C H (7./32) (U3) 1
42 129-74150 FEED DOG H 1/4" ASM. ZoU)8 H (1/4) (=) 1
43 129-74358 FEED DOG H 9/32" ASM. FoU) H (9/32) (=) 1
44 129-74457 FEED DOG H 5/16" ASM. FoU)X H (5/16) (U3) 1
45 129-74556 FEED DOG H 3/8" ASM. FoU)X H (3./8) (=) 1
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18. TABLE OF EXCHANGING GAUGE PARTS (2)
SRy — I —

BEx (2)

MS—1261/V045 (For Medium—weight)
MS—-1261/V045 (pPEHA)
Description Gauge set Throat plate Feed dog Thread guide
(with finger asm.
guard) SREER
S=Yty b
& % (F— 1) g R *uw (M)
Mode |
B Needle gauge size
[ »
~
Code
inch mm Ref. No| Part No. |Ref.No| Part No. |Ref.No| Part No. |[Ref. No Part No.
E 7/32 5.6 1 12972956 6 12972907 11 12975058 16 B1130051000
F 1/4 6.4 2 12972857 7 12972808 12 12974952 4‘
MS—-1261
/V045 G 9/32 7.2 3 12973053 8 12973004 13 129751567 ff‘
H 5/16 8.0 4 12973152 9 12973103 14 12975256 4‘
K 3/8 9.5 5 12973251 10 12973202 15 12975355 4‘
VO045—-0Option
VO45—-47>3v
Spacer for presser Screw for spacer Spacer for feed dog
# & 28 2~ - ¥ 2N =R RC = U B A 2 A -
Thickness Part No. Description Part No. Qty Thickness Part No. Description
7 (mm) |Ref. No L R4 Ref. No 8 % B B || gE (mm) |Ref No 8 % % 2
Adjusting Adjusting
0.3 19 12973509 plate B 24 SS5060310SP 2 0.3 26 12975702 plate B
BEAAHR B 2UEBDR B
Adjusting Adjusting
0.5 20 12973608 plate C ‘[ﬁ 2 0.5 27 12964102 plate A
BEiRBR C FUEBER A
Adjusting Adjusting
0.8 21 12973707 plate D 25 SS5060410SP 2 0.8 17 12975801 plate C
BAEAHHR D XUEBHR C
Adjusting Adjusting
1.0 22 12962106 plate A d} 2 1.0 18 12975900 plate D
BLARBR A EYEAHR D
Adjusting Adjusting
1.2 23 12973806 plate E A} 2 0.1 29 40215448 plate E
BERBHER E EUEBHR E
Adjusting
0.1 28 40215447 plate F The spacer is not included in gauge set.
BEABOHR F AR—HYE -ty MCBETNEE A,
The spacer and installing screws are not included in gauge set.

AR-BELVRA-YRAFFALE. T-Jty FCEBEENEE A,
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REF.NO NOTE PART NO DESCRIPTION m B Qty

1 129-72956 GAUGE SET 7/32 J—-ItWYh7/32 1
2 129-72857 GAUGE SET 1/4 TF-IYh1 4 1
3 129-73053 GAUGE SET 9/32 rF-Itwv k932 1
4 129-73152 GAUGE SET 5/16 JF—-IY 5,16 1
5 129-73251 GAUGE SET 3/8 JF-3ItYh3,/8 1
6 129-72907 THROAT PLATE MH 7/327 NUA%5 MH (7./32) 1
7 129-72808 THROAT PLATE MH (1/4") JNJA% MH (1./4) 1
8 129-73004 THROAT PLATE MH 9/32" JAUA% MH (9,/32) 1
9 129-73103 THROAT PLATE MH 5/16" J\UA% MH (5/16) 1
10 129-73202 THROT PLATE 3/8" JAUA% MH (3./8) 1
(K| 129-75058 FEED DOG MH ASM. 7/32" Z2UJ)C MH (7,/32) (73) 1
12 129-74952 FEED DOG MH(1/4")ASM. ZoUIC MH (1/4) (U=) 1
13 129-75157 FEED DOG MH 9/32" ASM. U)X MH (9/32) (73) 1
14 129-75256 FEED DOG MH ASM. 5/16" ZF2UJ8 MH (5/16) (2) 1
15 129-75355 FEED DOG MH 3/8" ASM. FoUJ)X MH (3/8) (U=) 1
16 B1130-051-000 FRAME THREAD GUIDE, MIDDLE ANFTOTA I
17 129-75801 ADJUSTING PLATE C FOUNRFaotvA4y C 1
18 129-75900 ADJUSTING PLATE D FOUNRFaotwvA(45 D 1
19 129-73509 ADJUSTING PLATE, B FTHIFaoevA4 (B) 1
20 129-73608 PRESSER ADJUSTING PLATE (C) FHYIFaoev4,4 (C) 1
21 129-73707 ADJUSTING PLATE, D FHIFaoEV4,4% (D) I
22 129-62106 PRESSER ADJUSTING PLATE (A) FHIFIaoevA44 (A) 1
23 129-73806 ADJUSTING PLATE E FHIFaoevA4 (E) 1
24 $S-5060310-SP SCREW 3/32-56 L=2.8 NS2A%xY 3,/32-56 L=2. 8 2
25 $S-5060410-SP SCREW 3/32-56 L=3.5 NSRXY 3,/32-56 L=3. 5 2
26 129-75702 ADJUSTING PLATE B FOURFIoEYA(5 B I
27 129-64102 FEED DOG ADJUSTING PLATE (A) FOUNRFaoev4A44 (A) 1
28 402-15447 PRESSER_ADJUSTING_PLATE_F R AR (F) 1
29 402-15448 FEED_DOG_ADJUSTING_PLATE_E XD EFEEIR(E) 1
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SRy — I —

MS-1261M/V045
MS-1261M/V045

(For
(HEMA)

19. TABLE OF EXCHANGING GAUGE PARTS (3)
BEx (3)

Medium-Weight)

Description Gauge set Throat plate Needle clamp Presser foot asm.
P (with finger guard) asm. (with finger guard)
n r-Jtyt @ wezr (/)
gOA (8- ) #oOR SIS (A KD
Needle gauge size
it |’
Code
7=
ne
inch mm Ref.No| Part No. Ref. No Part No. Ref.No| Part No. Ref.No| Part No.
E 7/32 5.6 1 12972972 6 12972907 11 12956355 16 12960183
F 1/4 6.4 2 12972873 7 12972808 12 12956256 17 12960084
G 9/32 7.2 3 12973079 8 12973004 13 12956454 18 12960282
H 5/16 8.0 4 12973178 9 12973103 14 12956553 19 12960381
K 3/8 9.5 5 12973271 10 12973202 15 12956652 20 12960480
Description Feed dog Looper asm. Looper asm. Looper asm.
asm. (L) (R) (C)
B A& EOw () =8 (L) (@) N=/8(R) () L=18(C) (&)
Needle gauge size
E -
Code
79
e
. Mark mark
inch mm Ref.No| Part No. Ref.No| Part No.|No.|Ref.No| Part No.|No.Ref.No| Part No. |No.
E 7/32 5.6 21 12975058 26 12968558 | 1 28 (12968855 | 1 30 12969150 | 1
F 1/4 | 6.4 | 22 12974952 4 1 4 1 4 1
G 9/32 | 7.2 | 23 12975157 L] 1 4 1 4 1
H 5/16 8.0 24 12975256 217 12968657 | 2 29 12968954 | 2 % 1
K 3/8 | 9.5 | 25 12975355 4 2 4 2 4 1
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REF.NO NOTE PART NO DESCRIPTION m B Qty

1 129-72972 GAUGE SET 7/32" (FINGER GUARD) IV h7,/321EH-RYF 1

2 129-72873 GAUGE SET 1/4" (FINGER GUARD) F—-ItY N 40EH- RYF 1

3 129-73079 GAUGE SET 9/32" (FINGER GUARD) J-ItY k9 /321EH-RYFE 1

4 129-73178 GAUGE SET 5/16" (FINGER GUARD) F—ItY 5/ 161EH—- RY+ 1

5 129-73277 GAUGE SET 3/8" (FINGER GUARD) F—-IYh3,/81EH- KVt 1

6 129-72907 THROAT PLATE MH 7/327 NUA%5 MH (7./32) 1

7 129-72808 THROAT PLATE MH (1/4") JNJA% MH (1./4) 1

8 129-73004 THROAT PLATE MH 9/32" J\UA% MH (9,/32) 1

9 129-73103 THROAT PLATE MH 5/16" J\UA% MH (5/16) 1
10 129-73202 THROT PLATE 3/8" JAUA% MH (3./8) 1
(K| 129-56355 NEEDLE CLAMP 7/32" ASM. JNORX  (7.732) 7= I
12 129-56256 NEEDLE CLAMP (1/4") ASM. J\URX  (1./4) o= 1
13 129-56454 NEEDLE CLAMP 9/32" ASM. JN\URX (9,32) U= 1
14 129-56553 NEEDLE CLAMP 5/16" ASM. JNURX (B/186) U= 1
15 129-56652 NEEDLE CLAMP 3/8" ASM. J\URX  (3/8) U= 1
16 129-60183 PRESSER FOOT ASM., 7/32" MH FUT 7/32MH () 1¥aV3ID T
17 129-60084 PRESSER 1/4"MH ASM.,EXPORT YT 1/4MH (=) 2va2v3Y 1
18 129-60282 PRESSER FOOT MH ASM., 9/32" FUIT 9/32MH (UZ) 21v1vV3aD 1
19 129-60381 PRESSER FOOT ASM. 5/16, MH ZUIT 5/716MH (U3) 1v12VY3D 1
20 129-60480 PRESSER FOOT ASM. 3/8, MH ZUI3/8MH (V=) 1v1wV3D 1
21 129-75058 FEED DOG MH ASM. 7/32" FZU)N MH (7./32) (73) I
22 129-74952 FEED DOG MH(1/4")ASM. ZoUIC MH (1./4) (=) 1
23 129-75157 FEED DOG MH 9/32" ASM. FoJ)U MH (9/32) (=) 1
24 129-75256 FEED DOG MH ASM. 5/16" FoUJI0 MH (5/16) (U2) 1
25 129-75355 FEED DOG MH 3/8" ASM. Z2UJ)0 MH (83./8) (U=X) 1
26 129-68558 LOOPERL (1) ASM. JL=/X—="L (1) (=) 1
27 129-68657 LOOPER L (2) ASM. JL=){— L (2) (v=) 1
28 129-68855 LOOPER R (1) ASM. =)= R (1) (U=) 1
29 129-68954 LOOPER R (2) ASM. JL=I{— R (2) (U=) 1
30 129-69150 LOOPER C (1) ASM. JL=J){—= C (1) (U=) 1
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| —-I—8% (4)

20. TABLE OF EXCHANGING GAUGE PARTS (4)

Description Folder asm.
& % Jaugt ()
Needle gauge size M297 M298 M299
# e Mark MH H XH
Code
by
E
inch mm Ref. No Part No. Ref. No Part No. Ref. No Part No.
E 7/32 5.6 2 MAM2970DDBA 7 MAM2980AABA 12 MAM2990AABA
F 1/4 6.4 3 40215413 8 40215414 13 40215412
G 9/32 7.2 4 MAM2970FFBA 9 MAM2980CCBA 14 MAM2990CCBA
H 5/16 8.0 5 MAM2970GGBA 10 MAM2980DDBA 156 MAM2990DDBA
K 3/8 9.5 6 MAM2970HHBA 11 MAM2980EEBA 1 MAM2990EEBA
The folder is not included in gauge set.
TANET BT =Yty MCEEENEE AL
Folder mark
PEYE A
M297 Medium—weight (MS—=1261M/V045 dEYEH (MS—1261M/V045 Eexf)
Standard equipment)
M298—— Heavy—-weight E#A
M299 —— Extra heavy—-weight (MS—1261,/V045 BEHA (MS—1261/V045 @)

Standard equipment)
Description Roller asm.
@ % %31&0-5 ()
Needle gauge size Steel roller Urethane roller
AF-ND-3 Jbyro-3
#4 B
Code !.@
Q
gy
5
inch mm Ref. No Part No. Ref. No Part No.
E 7/32 5.6 16 MAV045450A0 17 MAV045500B0
F 1/4 | 6.4 4 4
G 9/82 | 7.2 4 4
H 5/16 | 8.0 4 4
K 3/8 | 9.5 4 4
The cloth roller is not included in gauge s
®5lZF0-S. 7 - Ty bCEEENEE A
The kind of roller
%3E0-SBH
Steel roller Heavy & extra heavy—-weight
AF-o-3 EY-BEYA
Urethan roller Medium—weight
AT VEES TENA
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REF.NO NOTE PART NO DESCRIPTION B % Qty
1 MAM-2990EEBA  FOLDER 3/8 XH ASM. IS — 3/8XH (Voo3) 1
2 MAM-2970DDBA  FOLDER 7/32 MH Ty - 7./32MH 1
3 402-15413 BINDER_1/4_MH A5 — 1,/ 4MH 1
4 MAM-2970FFBA  FOLDER 9/32 MH Y- 9,/32MH 1
5 MAM-2970GGBA  HOLDER 5/16 MH ™Iy —- 5/16MH 1
6 MAM-2970HHBA  FOLDER 3/8 MH mILF— 3,/ 8MH T
7 MAM-2980AABA  FOLDER 7/32 H ASM. MLy — 7/32H (VIo=) 1
8 402-15414 BINDER_1/4_H NAVEF— 1/4H 1
9 MAM-2980CCBA  FOLDER 9/32 H ASM. MY — 9/32H (V9U3) 1

10 MAM-2980DDBA  HOLDER 5/16 H ASM. IS — 5/16H (VOo3) 1
11 MAM-2980EEBA  FOLDER 3/8 H ASM. Ly — 3./8H (VO73) 1
12 MAM-2990AABA  FOLDER 7/32 XH ASM. MY — 7/32XH (VDI3) 1
13 402-15412 BINDER_1/4_XH NAVF— 1 ,/4XH 1
14 MAM-2990CCBA  FOLDER 9/32 XH ASM. LY — 9/32XH (VIo3) 1
15 MAM-2990DDBA  FOLDER 5/16 XH ASM. LY — B5/16XH (Vo3) 1
16 MAV-045450A0 STEEL ROLLER ZF—ja-o0= I
17 MAV-045500B0 URETHANE ROLLER ASM. YA VO-S5= 1

_40_



21. LIST FOR INFORMATION OF CHANGE
EBEBEHRIADS

As to the place changed, refer to the corresponding Rev. No.

When previous parts (Obsoleted part) and new parts (Added parts) are
not interchangeable with each other:

In this case, even obsoleted parts (D.) can be ordered with the
obsoleted part number, so select the parts with changed dates and
place your orders

EFEEME, % Rev. No. RECBRCLEE W,
BLaOEARNEVWERDEEE, RSN ETH, CEXTEL T,

No.0970-12-++Rev. No.

xA:Added partsEmBR/D:Obsoleted partsllkHI/E:Erratumik

Rev.[Page[Ref. Parts No. Rev.[Page[Ref. Parts No. h
¥ [No. B No. o Z ¥ |[No. ) No. o %
A 12 2 87| 402-69978
D 11 6 24| S8SS-8150710-SP A 12 6 24| 8SS-8150710—-TP
D 11 6 311129-552009 A 12 6 31/ 402-16683
D 11 6 33|129-55308 A 12 6 33|402-16676
A 12 8 —|ALL PARTS - 4£%a&
A 12 24 6| MAV-045160A0
A 12 26 —-|ALL PARTS - 42%a&
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
i 5 NO mE 5 NO o 5 NO mE 5 NO
A1161-001-00B 10 23 | B1901-026-000 8 48 | MAM-2980EEBA 40 11 | MC-3800012-00 8 26
B2001-261-0A0 14 35 | MAM-2990AABA 40 12 | MC-3800013-00 6 61
B1104-191-A0A 2 67 | B2002-026-000-A 14 27 | MAM-2990BBBA 10 28 | MC-3800013-00 8 61
B1104-191-A0B 2 68 | B2006-019-0A0 14 32 | MAM-2990CCBA 40 14 | MUY-128N1900 6 20
B1104-191-A0C 2 69 | B2056-781-000 32 16 | MAM-2990DDBA 40 15 | MUY-128N1900 8 20
B1104-191-0AA 2 66 | B2101-261-000-A 14 47 | MAM-2990EEBA 40 1] MUY-128N2100 6 25
B1124-804-000 2 24 | B2102-026-0A0-A 14 20 | MAV-04501000 22 1] MUY-128N2100 8 25
B1127-026-000 10 7 | B2103-261-0A0 14 49 | MAV-04502000 22 2
B1130-051-000 2 38 | B2105-019-00A 14 46 | MAV-04503000 22 7 | NM-6030003-SC 22 14
B1130-051-000 36 16 | B2105-019-000 14 45 | MAV-04504000 22 9 | NM-6030003-SC 32 38
B1134-850-000-A 2 35 | B2106-026-000 14 6 | MAV-04507000 22 18 | NM-6040003-SC 28 "
B1135-850-000 2 36 | B2107-019-000 14 23 | MAV-04515000 24 1| NM-6060003-SC 24 22
B1140-019-000 2 79 | B2108-026-000 14 43 | MAV-04515000 26 1| NM-6060003-SC 26 22
B1156-019-000 2 61| B2115-191-000 14 7 | MAV-045160A0 24 6 | NM-6060003-SC 30 30
B1157-019-000 2 31| B2116-191-00A 14 17 | MAV-045160B0 24 7 | NM-6080001-SC 32 32
B1161-026-000 2 10 | B2116-191-00B 14 18 | MAV-04516000 24 8 | NM-6080003-SC 24 15
B1161-227-000 6 34 | B2116-191-000 14 19 | MAV-04516000 26 8 | NM-6080003-SC 26 15
B1161-227-000 8 34 | B2123-026-0A0 14 11 | MAV-04517000 24 9 | NS-6110310-SP 4 1"
B1162-026-0A0 2 8 | B2208-019-000 4 73 | MAV-045180A0 24 12 | NS-6110350-SP 4 59
B1202-512-000 6 9 | B2310-019-000 4 3 | MAV-045180A0 26 12 | NS-6110420-SP 32 25
B1202-512-000 8 9| B2315-019-000 18 5| MAV-04518000 24 13 | NS-6120310-SP 10 26
B1203-512-000 6 22 | B2317-019-000 18 7 | MAV-04518000 26 13 | NS-6150310-SP 14 13
B1203-512-000 8 22 | B2319-191-00A 18 4 | MAV-04519000 24 19 | NS-6620310-SP 32 21
B1203-512-000 10 47 | B2321-019-000 18 9 [ MAV-04519000 26 19
B1207-026-0A0 6 1| B2322-019-000 18 1| MAV-04520000 24 23 | PS-0250081-K0 14 55
B1207-026-0A0 8 1| B2324-261-000 10 25 | MAV-04520000 26 23 | PS-0300102-K0 22 12
B1207-026-000 6 6 | B2326-019-000 10 24 | MAV-045210A0 24 25 | PS-0300242-K0 22 1"
B1207-026-000 8 6 | B2327-019-000 10 20 | MAV-045210A0 26 25 | PS-0500202-KP 4 76
B1208-019-000 6 5| B2328-019-000 10 27 | MAV-04521000 24 26
B1208-019-000 8 5| B2329-019-000 10 21| MAV-04521000 26 26 | RC-0650811-KP 30 16
B1209-019-0A0 6 2 | B2330-019-000 10 22 | MAV-04522000 24 18 | RC-1200001-KP 24 5
B1209-019-0A0 8 2 | B2402-019-000 4 16 | MAV-04522000 26 18 | RC-1200001-KP 26 5
B1219-019-000 2 21 | B2402-019-000 4 28 | MAV-04524000 28 4 | RC-1851217-KP 28 3
B1222-019-000 6 18 | B2421-019-000 4 19 | MAV-04527000 28 12 | RE-0400000-KO 2 58
B1222-019-000 8 18 | B2502-019-000 14 8 | MAV-04529000 28 15 | RE-1200000-K0 10 51
B1236-125-BA0 6 3 | B2503-019-000 14 28 | MAV-04530000 28 16 | RO-0401002-10 2 57
B1236-125-BA0 8 3 | B2505-019-0A0 14 14 | MAV-04531000 28 17 | RO-0611801-00 14 41
B1401-019-000 6 54 | B3421-012-000 18 18 | MAV-04532000 28 19 | RO-0681901-00 2 52
B1401-019-000 8 54 | B3502-019-000 6 38 | MAV-04533000 28 9 | RO-0691801-00 6 40
B1402-026-B0G 6 45 | B3502-019-000 8 38 | MAV-04534000 28 5| RO-0691801-00 8 40
B1402-026-B0G 8 45 | B3503-019-000 6 39 | MAV-045350A0 30 1| RO-0952001-00 14 30
B1404-026-B0G 6 53 | B3503-019-000 8 39 | MAV-04535000 30 2 | RO-0982401-00 6 35
B1404-026-B0G 8 53 | B3504-019-000 6 37 | MAV-045360A0 30 6 | RO-0982401-00 8 35
B1408-038-000 6 4| B3504-019-000 8 37 | MAV-04536000 30 7
B1408-038-000 8 4| B3510-019-000 6 10 | MAV-04537000 30 14 | SB-1060002-00 24 27
B1409-019-0B0 6 50 | B3510-019-000 8 10 | MAV-045380A0 30 18 | SB-1060002-00 26 27
B1409-019-0B0 8 50 | B3541-012-000 6 11 | MAV-045380B0 30 17 | SB-1070001-00 30 12
B1411-019-000 6 13 | B3541-012-000 8 11 | MAV-04541000 30 20 | SB-1080006-00 24 14
B1411-019-000 8 13 | B3701-019-000 18 3 | MAV-04543000 30 23 | SB-1080006-00 26 14
B1412-038-000 6 12 | B8101-191-0A0 18 10 | MAV-04544000 30 24 | SB-1120005-00 24 4
B1412-038-000 8 12 | B8101-191-000 18 13 | MAV-045450A0 40 16 | SB-1120005-00 26 4
B1418-019-000 6 51 | B8102-191-000 18 11 | MAV-0454500D 30 31 | SB-1350003-00 24 10
B1418-019-000 8 51 | B8511-180-000 18 14 | MAV-04545000 30 26 | SB-1350003-00 26 10
B1502-019-000 10 9 MAV-04546000 30 5| SB-2120001-00 24 2
B1504-019-0A0 10 14 | CM-3002000-01 2 83 | MAV-045470A0 30 10 | SB-2120001-00 26 2
B1506-019-000 10 19 | CM-3002000-01 22 19 | MAV-04547000 30 11 | SB-3070004-00 30 4
B1534-816-000 4 64 | CM-3012000-02 2 82 | MAV-045500A0 30 27 | SB-3070004-00 30 8
B1601-026-000 14 38 | CM-5003000-01 2 71 | MAV-045500B0 40 17 | SB-3070004-00 30 19
B1602-019-000 14 66 | CQ-2520000-00 6 44 | MAV-04555000 32 1| SB-3070005-00 30 3
B1606-191-000 14 65 | CQ-2520000-00 8 44 | MAV-04556000 32 2 | SB-3100003-00 28 7
B1610-019-000 14 39 | CQ-3000000-00 6 47 | MAV-04557000 32 3| SB-3100007-00 28 8
B1621-261-000-A 14 63 | CQ-3000000-00 8 47 | MAV-04558000 32 5| SD-0380551-SL 2 37
B1622-541-000 2 56 | CS-1201010-SH 24 3 | MAV-04559000 32 10 | SD-0450211-SP 18 6
B1623-191-000 14 58 | CS-1201010-SH 26 3 | MAV-04560000 32 13 | SD-0550451-SP 32 8
B1624-191-000 14 54 MAV-04561000 32 18 | SD-0600271-SP 32 24
B1625-191-000 14 57 | D2587-L8W-B00 32 7 | MAV-04562000 32 23 | SD-0600361-SP 32 12
B1626-191-000 14 56 MAV-04563000 32 35 | SD-0600402-TP 32 20
B1635-191-000 14 34 | MAM-2970DDBA 40 2 | MAV-04564000 32 26 | SD-0600596-SH 28 10
B1802-019-000 10 39 | MAM-2970EEBA 10 29 | MAV-04565000 32 28 | SD-0640321-TP 32 14
B1803-019-000 10 40 | MAM-2970FFBA 40 4| MAV-04566000 32 30 | SD-0640325-SP 32 1"
B1805-019-000 2 48 | MAM-2970GGBA 40 5| MAV-04567000 32 31| SD-0640751-SP 32 15
B1806-019-000 2 49 | MAM-2970HHBA 40 6 | MAV-04568000 32 33 | SD-0790431-SP 18 2
B1806-019-000 2 59 | MAM-2980AABA 40 7 | MAV-04569000 32 34 | SD-0801606-SH 24 21
B1808-019-0A0 10 41| MAM-2980CCBA 40 9 [ MAV-04616000 32 19 | SD-0801606-SH 26 21
B1901-026-000 6 48 | MAM-2980DDBA 40 10 | MC-3800012-00 6 26 | SK-3452500-SC 18 20
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
e 5 NO e 5 NO e 5 NO mE 5 NO

SM-5030355-SE 22 8 | SS-6150810-SP 12 20 | SS-8110422-TP 14 42 | 129-36902 4 33
SM-5040655-SN 22 10 | SS-6151220-SP 6 8 | S$S-8110510-SP 14 44 | 129-38304 4 6
SM-5040655-SN 22 17 | SS-6151220-SP 8 8| SS-8111160-SP 4 80 | 129-39500 4 54
SM-6031202-TP 22 13 | SS-7060510-SP 4 17 | SS-8120410-SP 14 29 | 129-39609 4 55
SM-6031402-TP 32 37 | SS-7080510-TP 14 22 | SS-8150310-SP 6 46 | 129-39708 4 56
SM-6040802-TP 30 13 | SS-7080520-SP 16 4| SS-8150310-SP 8 46 | 129-39807 4 57
SM-6040802-TP 30 22 | 8S8-7080520-SP 16 9 | SS-8150310-SP 10 10 | 129-39906 4 58
SM-6040802-TP 32 6 | SS-7080520-SP 16 14 | SS-8150410-SP 14 31| 129-40102 2 64
SM-6041002-TP 32 9 | SS-7090510-SP 4 14 | SS-8150710-SP 10 49 | 129-41100 16 13
SM-6061002-TP 32 27 | SS-7090510-SP 4 20 | SS-8150710-SP 14 24 | 129-42009 16 3
SM-6061202-TP 10 32 | SS-7090510-SP 16 29 | 8S-8150710-TP 6 24 | 129-43106 6 15
SM-6061602-TP 24 20 | SS-7090510-SP 16 45 | SS-8150710-TP 8 24 | 129-43106 8 15
SM-6061602-TP 24 24 | SS-7090520-SP 4 27 | SS-8150822-TP 10 5| 129-43700 2 73
SM-6061602-TP 26 20 | SS-7090530-SP 4 37 | SS-8151550-SP 8 32 | 129-44906 18 15
SM-6061602-TP 26 24 | SS-7090530-SP 4 42 | SS-8152030-SP 6 32 | 129-44906 18 17
SM-6062002-TP 22 3| SS-7090530-SP 4 70 | SS-8660410-SP 6 7 | 129-50507 2 32
SM-6062002-TP 30 33 | SS-7090530-SP 6 16 | SS-8660410-SP 8 7| 129-50606 2 12
SM-8040302-TP 28 20 | SS-7090530-SP 8 16 | SS-8660522-TP 6 28 | 129-50705 2 1
SM-8040402-TP 30 9 | S$S-7090710-SP 2 14 | SS-8660522-TP 8 28 | 129-50804 2 4
SM-8040402-TP 30 32 | SS-7090710-SP 2 47 | SS-8660612-TP 14 5| 129-51000 2 16
SM-8040602-TP 28 18 | SS-7090710-SP 4 71| SS-8660612-TP 14 50 | 129-51505 4 61
SM-8040602-TP 30 25| SS8-7090710-SP 10 8 | SS-9151210-TP 18 12 | 129-51950 2 75
SM-8050502-TP 30 15| 8S-7090850-SP 4 43 | SS-9182010-TE 18 16 | 129-52008 2 76
SM-8050602-TP 28 13 | SS-7090910-SP 2 34 | SS-9284043-CP 2 74 | 129-52255 2 30
SM-8060602-TP 24 11| SS-7090910-SP 6 52 129-52552 2 29
SM-8060602-TP 26 11| SS-7090910-SP 8 52 | TA-1250406-R0 2 7| 129-53204 6 60
SM-8060602-TP 32 4| SS-7090910-TP 6 49 | TA-1600406-R0O 2 84 | 129-53204 8 60
SM-8082502-TP 24 16 | SS-7090910-TP 8 49 129-53204 34 7
SM-8082502-TP 26 7 | SS-7090910-TP 16 5| WP-0370316-SD 2 19 | 129-53261 34 2
SM-9061203-SE 18 27 | SS-7090910-TP 16 10 | WP-0371016-SD 4 36 | 129-53303 34 6
SM-9061850-SC 22 5| S$S-7090910-TP 16 15| WP-0371016-SD 4 69 | 129-53360 34 1
SS-1090510-SP 6 30 | SS-7090920-SP 14 21| WP-0450000-SD 16 28 | 129-53402 34 8
S$S-1090510-SP 8 30 | SS-7091110-TP 16 30 | WP-0450000-SD 16 44 | 129-53469 34 3
S$S8-2060510-SP 4 22 | SS-7091110-TP 16 31| WP-0450801-SD 2 41| 129-53501 34 9
S§S-2060510-SP 4 30 | SS-7091110-TP 16 46 | WP-0480856-SP 32 22 | 129-53568 34 4
S$S8-2110920-TP 6 59 | SS-7091110-TP 16 47 | WP-0641600-SC 22 4| 129-53600 34 10
S§S8-2110920-TP 8 59 | SS-7091410-SP 10 2 | WP-0641600-SC 22 6 | 129-53667 34 5
$S-3060410-SP 2 27 | SS-7110710-SP 2 63 | WP-0641600-SC 24 29 | 129-55803 2 33
SS-3090610-SP 2 39 | SS-7110710-SP 2 65 | WP-0641600-SC 26 16 | 129-56256 6 55
S§S-4090815-SP 2 23 | 8S-7110710-SP 4 50 | WP-0651056-SH 32 17 | 129-56256 6 62
SS-4090815-SP 4 75| SS-7110710-SP 4 60 | WP-1221016-SP 24 17 | 129-56256 8 55
S$S-4091010-SP 2 9| SS-7110710-SP 18 8| WP-1221016-SP 26 17 | 129-56256 8 62
S$S-4110815-SP 2 13 | SS-7110830-SP 10 38 129-56256 34 12
S$S8-4120915-SP 2 6 | SS-7110830-SP 14 26 | 107-04203 2 28 | 129-56256 38 12
S$S-4622340-SP 4 24 | SS-7110840-SP 4 46 | 129-21003 2 3| 129-56355 34 1"
S$S-5060310-SP 12 16 | SS-7110840-SP 4 65 | 129-21409 2 20 | 129-56355 38 11
S§S-5060310-SP 36 24 | SS-7110840-SP 4 66 | 129-21607 2 25 | 129-56454 34 13
$S-5060410-SP 4 23 | SS-7110910-TP 10 33 | 129-21904 4 62 | 129-56454 38 13
S$S-5060410-SP 4 31| SS-7111110-TP 10 15 | 129-22001 4 63 | 129-56553 34 14
$S-5060410-SP 12 6 | SS-7111110-TP 14 12 | 129-22100 4 78 | 129-56553 38 14
S$S-5060410-SP 36 25| 8S-7111110-TP 14 15 | 129-22704 2 26 | 129-56652 34 15
S§S-5090420-SP 4 45| 8S-7111110-TP 14 36 | 129-22803 4 51| 129-56652 38 15
S$S-5090610-SP 2 50 | SS-7111110-TP 14 51| 129-24502 6 19 | 129-58500 10 18
S§S-5090710-SP 2 11| SS-7111120-SP 2 60 | 129-24718 6 23 | 129-58559 10 17
$8-5091020-SP 2 86 | SS-7111410-SP 4 48 | 129-24718 10 48 | 129-58609 10 16
S$S8-5110810-SP 2 77 | SS-7120910-SP 6 14 | 129-24767 6 21| 129-59300 10 30
S$S-5660440-SP 6 41| S8S-7120910-SP 8 14 | 129-24767 10 46 | 129-59409 10 31
SS-5660440-SP 8 41| SS-7151210-SP 2 22 | 129-24809 10 34 | 129-60001 12 3
S§S-5820540-SP 2 78 | SS-7151210-SP 2 72| 129-24916 6 27 | 129-60001 12 14
$S-6060210-SP 4 74 | SS-7621040-SP 14 37 | 129-25004 6 29 | 129-60068 10 35
S$S8-6060410-TP 12 9 | SS-7740740-SP 2 51| 129-31507 14 61| 129-60068 12 1
S$S-6060410-TP 12 19 | SS-7740740-SP 6 17 | 129-31606 14 60 | 129-60068 34 17
S$S8-6090540-SP 2 46 | SS-7740740-SP 8 17 | 129-31705 14 64 | 129-60084 10 6
S§S-6090670-TP 10 13 | SS-8080310-TP 6 56 | 129-31903 14 52 | 129-60084 12 12
S$S8-6092120-SP 6 43 | SS-8080310-TP 6 63 | 129-32000 2 54 | 129-60084 38 17
S$S8-6092120-SP 8 43 | SS-8080310-TP 8 56 | 129-32109 2 55 | 129-60167 34 16
S$S-6110480-SP 2 70 | SS-8080310-TP 8 63 | 129-32158 2 53 | 129-60183 38 16
S$S-6110610-TP 2 5| SS-8080610-SP 6 57 | 129-33719 10 37 | 129-60266 34 18
§S-6110610-TP 4 52 | SS-8080610-SP 6 64 | 129-35516 4 34 | 129-60282 38 18
S$S-6110610-TP 4 77 | SS-8080610-SP 8 57 | 129-35607 4 41| 129-60365 34 19
S§S-6110610-TP 10 4| SS-8080610-SP 8 64 | 129-35805 4 47 | 129-60381 38 19
8S-6111610-SP 10 36 | SS-8110310-SP 10 42 | 129-35904 4 68 | 129-60464 34 20
S$S8-6122030-SP 2 18 | SS-8110310-SP 10 45 | 129-36217 4 44 | 129-60480 38 20
$8-6122030-SP 14 16 | SS-8110410-TP 14 33 | 129-36506 4 49 | 129-60803 12 2
S$S-6150810-SP 12 10 | SS-8110410-TP 14 62 | 129-36803 4 72 | 129-60803 12 13
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NUMERICAL INDEX OF PARTS

5|
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
mE 5 NO o B NO mE 5 NO o 5 NO

129-62007 12 4| 129-68954 38 29 | 229-20607 2 62
129-62007 12 15 | 129-69101 16 12 | 229-21506 4 9
129-62106 12 5| 129-69150 14 3| 229-32453 18 19
129-62106 36 22 | 129-69150 16 11| 229-34202 18 22
129-62205 12 8 | 129-69150 34 30 | 229-34251 18 21
129-62205 12 18 | 129-69150 38 30 | 229-34301 18 23
129-62304 12 11| 129-69309 16 8 | 229-34400 18 24
129-62304 12 21| 129-70406 2 80 | 229-34509 18 25
129-62403 12 7| 129-72105 34 37 | 229-34608 18 26
129-62403 12 17 | 129-72154 34 32 | 262-26407 32 29
129-62601 14 9 | 129-72204 34 36

129-62809 14 40 | 129-72253 34 31| 400-11122 28 14
129-63005 14 59 | 129-72303 34 38 | 400-26874 6 42
129-63062 14 53 | 129-72352 34 33 | 400-26874 8 42
129-63302 16 17 | 129-72402 34 39 | 400-26875 6 36
129-63351 14 4| 129-72451 34 34 | 400-26875 8 36
129-63351 16 16 | 129-72501 34 40 | 400-38331 4 67
129-63351 34 22 | 129-72550 34 35 | 400-40608 14 25
129-63450 34 21| 129-72808 6 58 | 400-60166 2 81
129-63559 34 23 | 129-72808 8 58 | 400-62288 30 28
129-63658 34 24 | 129-72808 36 7 | 400-65076 30 29
129-63757 34 25 | 129-72808 38 7 | 400-76305 24 28
129-64102 16 18 | 129-72857 36 2| 400-76305 26 28
129-64102 16 34 | 129-72873 38 2| 400-80579 16 24
129-64102 36 27 | 129-72907 36 6 | 400-80579 16 40
129-64201 16 19 | 129-72907 38 6 | 400-80580 16 27
129-64300 16 20 | 129-72956 36 1| 400-80580 16 43
129-64300 16 36 | 129-72972 38 1| 400-85671 4 10
129-64409 16 21| 129-73004 36 8 | 400-85675 4 2
129-64409 16 37 | 129-73004 38 8 | 400-85676 4 12
129-64508 16 23 | 129-73053 36 3| 401-11348 20 1
129-64508 16 39 | 129-73079 38 3| 40117111 4 25
129-64607 16 25 | 129-73103 36 9| 40117113 4 15
129-64607 16 41 | 129-73103 38 9 | 401-18508 2 42
129-64706 16 26 | 129-73152 36 4| 401-38860 28 2
129-64706 16 42 | 129-73178 38 4| 401-38861 30 21
129-64805 16 22 | 129-73202 36 10 | 401-38862 22 15
129-64805 16 38 | 129-73202 38 10 | 401-38863 22 16
129-65513 10 50 | 129-73251 36 5| 402-13062 4 4
129-65703 2 40 | 129-73277 38 5| 402-13714 28 6
129-66008 4 40 | 129-73509 36 19 | 402-15412 40 13
129-66107 4 39 | 129-73608 36 20 | 402-15413 40 3
129-66206 4 38 | 129-73707 36 21| 402-15414 40 8
129-66305 4 35 | 129-73806 36 23 | 402-15447 36 28
129-66503 10 44 | 129-74150 34 42 | 402-15448 36 29
129-66552 10 43 | 129-74259 34 41 | 402-16389 28 1
129-66602 4 79 | 129-74358 34 43 | 402-16676 6 33
129-66701 4 13 | 129-74457 34 44 | 402-16676 8 33
129-66800 2 15 | 129-74556 34 45 | 402-16683 6 31
129-66909 2 43 | 129-74903 16 33 | 402-19374 4 1
129-67006 2 44 | 129-74952 14 48 | 402-59653 8 21
129-67105 2 45 | 129-74952 16 32 | 402-59654 8 23
129-67204 4 32 | 129-74952 36 12 | 402-59655 8 27
129-67303 4 21| 129-74952 38 22 | 402-59658 8 19
129-67303 4 29 | 129-75058 36 11| 402-69978 2 87
129-67402 4 26 | 129-75058 38 21| 402-69979 8 29
129-67501 2 17 | 129-75157 36 13 | 402-69980 26 6
129-67600 4 18 | 129-75157 38 23 | 402-69982 26 9
129-67758 4 53 | 129-75256 36 14 | 402-70185 8 31
129-68004 14 10 | 129-75256 38 24

129-68103 10 1] 129-75355 36 15

129-68202 10 3| 129-75355 38 25

129-68509 16 2| 129-75504 16 35

129-68558 14 1] 129-75702 36 26

129-68558 16 1] 129-75801 36 17

129-68558 34 26 | 129-75900 36 18

129-68558 38 26 | 131-37609 4 5

129-68657 34 27 | 131-37708 4 8

129-68657 38 27 | 131-37906 4 7

129-68806 16 7| 135-15606 32 36

129-68855 14 2

129-68855 16 6 | 229-01805 2 85

129-68855 34 28 | 229-02506 2 2

129-68855 38 28 | 229-06408 10 12

129-68954 34 29 | 229-06457 10 1
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